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History of this test report

Report No. Issue Date Description

SEDL1505113 | 2015-07-20 | Initial release
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according to
FCC CFR Title 47 Part 15 Subpart E(15.407)/ RSS-247 Issue 1
Applicant . Toshiba Corporation
Address Personal & Client Solutions Company 2-9, Suehiro-cho, Ome-shi,
Tokyo 198-8710, Japan
Equipment : dynadock WIiAC
FCC Model No. : PA5238*-**** (* means 0-9, A-Z or blank)
IC Model No.  : PA5238C-1PRP, PA5238U-1PRP
Brand name : TOSHIBA
FCCID : CJB6UPA5238WL
IC :  248H-DPA5238WL

| HEREBY CERTIFY THAT:

The measurements shown in this test report were made in accordance with the procedures given in
ANSI C63.10. The equipment was passed the test performed according to FCC Rules and
Regulations Part 15 Subpart E (15.407) / RSS-247 Issue 1

The test was carried out on Jun 20, 2015 at Cerpass Technology (Suzhou) Co.,Ltd

Approved by:

A ol

Miro Chueh
EMC/RF Manager
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1. Test Configuration of Equipment under Test

1.1 Feature of Equipment under Test

Product dynadock WIiAC

Frequency Range 802.11n/a/ac(20MHz):
5180~5240MHz, 5745~5825MHz
802.11n/ac(40MHz):
5190~5230MHz, 5755~5795MHz
802.11ac(80MHz):

5210MHz, 5775MHz

Channel Number 802.11n/a /ac(20MHz) : 6
802.11n/ac(40MHz): 4
802.11ac(80MHz): 2

Type of Modulation  |802.11a/g/n/ac: OFDM

Data Rate 802.11a: 6/9/12/18/24/36/48/54 Mbps

802.11n: up to 450 Mbps

802.11ac: up to 1299.9 Mbps

Channel Control Auto

Antenna Delivery 2*Tx + 2*Rx

Antenna Type/ gain  [PCB Antenna;5.15~5.25GHz Gain = 4dBi ,
5.725~5.85GHz Gain = 4dBi;Beaforming Gain=3dBi

Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul 20,2015
Tel: 86-512-6917-5888 Fax: 86-512-6917-5666 Page No. 1 6 of 361
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2. Carrier Frequency of Channels

802.11a/n/ac(20MHz) Working Frequency of Each Channel:

Channel |Frequency| Channel | Frequency | Channel | Frequency | Channel | Frequency
36 5180 MHz 40 5200 MHz 44 5220 MHz 48 5240 MHz
149 5745 MHz 153 5765 MHz 157 5785 MHz 161 5805 MHz
165 5825 MHz N/A N/A N/A N/A N/A N/A
802.11n/ac(40MHz) Working Frequency of Each Channel:
Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
38 5190 MHz 46 5230 MHz 151 5755 MHz 159 5795 MHz
802.11ac(80MHz) Working Frequency of Each Channel:
Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
42 5210 MHz 155 5775MHz N/A N/A N/A N/A
The test mode of the test software can support.
Test Mode Ant 0 oy AT
802.11a ~ v X
802.11n(20MHz) J v v
802.11n(40MHz) J v v
802.11ac(20MHz) J v J
802.11ac(40MHz) J v J
802.11ac(80MHz) J v J
°
Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul 20,2015
Tel: 86-512-6917-5888 Fax: 86-512-6917-5666 Page No.  : 7 of 361




"= CERPASS TECHNOLOGY (SUZHOU)CO., LTD Report No: SEDL1505113

Power Parameter Value of the test software

Setting level
Mode Frequency (MHz)
Ant 0 Ant 1 Ant 0+1
5180 68 68 N/A
5200 68 68 N/A
5240 68 68 N/A
802.11a
5745 68 68 N/A
5785 68 68 N/A
5825 68 68 N/A
5180 68 68 68
5200 68 68 68
5240 68 68 68
802.11n20
5745 67 64 63
5785 68 68 68
5825 68 68 68
5190 68 68 68
5230 68 68 68
802.11n40
5755 68 68 68
5795 68 68 68
5180 68 68 68
5200 68 68 68
5240 68 68 68
802.11ac20
5745 65 66 68
5785 68 68 68
5825 68 68 68
5190 68 68 68
5230 68 68 68
802.11ac40
5755 68 68 68
5795 68 68 68
5210 68 68 68
802.11ac80
5775 68 68 66
L]
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Duty Cycle
Test Mode Frequency Duty Cycle
(MHz)
802.11a 5180 93%
802.11n(20MHz) 5180 94%
802.11n(40MHz) 5190 87%
802.11ac(20MHz) 5180 99%
802.11ac(40MHz) 5190 93%
802.11ac(80MHz) 5210 87%

Cerpass Technology (Suzhou) Co., Ltd
Tel: 86-512-6917-5888 Fax: 86-512-6917-5666
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Transmit at channel 36 by 802.11a Transmit at channel 36 by 802.11 n(20MHz)
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2.1 Test Manner

Test Manner

a | During testing, the interface cables and equipment positions were varied according to ANSI
C63.10

b | Adjust the EUT at the test mode and the test channel. Then test.

Test Mode

|Mode 1: Transmit by 802.11 a

|Mode 2: Transmit by 802.11n(20MHz)

Mode 3: Transmit by 802.11n(40MHz)

|Mode 4: Transmit by 802.11ac(20MHz)

|Mode 5: Transmit by 802.11ac40MHz)

IMode 6: Transmit by 802.11ac(80MHz)

Note: Regards to the frequency band operation: the lowest, middle and highest frequency of
channel were selected to perform the test, then shown on this report.

L]
Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul 20,2015
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3. Technical Test

3.1 Summary of Test Result

X No deviations from the test standards

[] Deviations from the test standards as below description:

Test
FCC Part Section(s) Test Description Reference
Result
15.407(a) 26dB Bandwidth Pass Section 7.2
15.407(e) 6dB Bandwidth Pass Section 7.3
15.407(a)(1)(ii), (2), (3) Maximum Conducted Output Power Pass Section 7.4
15.407(h)(1) Transmit Power Control Pass Section 7.5
15.407(a)(1)(ii), (2), (3), (5) Peak Power Spectral Density Pass Section 7.6
15.407(g) Frequency Stability Pass Section 7.7
] o Section 7.8 &
15.407(b)(1), (2), (3), (4) Undesirable Emissions Pass 79
15.205, 15.209 General Field Strength Limits (Restricted P Section 7.8 &
ass
15.407(b)(5), (6), (7) Bands and Radiated Emission Limits) 7.9
15.207 AC Conducted Emissions 150kHz - 30MHz Pass Section 7.10
ANSI C63.10: 2014; RSS-247 issue 1; RSS-Gen issue 3
IC Rule . Description of Test Result
Item 4 . AC Power Line Conducted Emission Pass
Item 6 . Spurious Emission(Radiated) Pass
Item 6 . Spurious Emission(Conducted) Pass
Item 6 . Occupied Bandwidth Pass
ltem 6 . Maximum Peak Output Power Pass
Item 6 . Power Spectral Density Pass
o
Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul 20,2015
Tel: 86-512-6917-5888 Fax: 86-512-6917-5666 Page No.  : 12 of 361
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3.2 General Information of Test

Test Site Cerpass Technology (Suzhou) Co.,Ltd

] ] No.66,Tangzhuang Road, Suzhou Industrial Park, Jiangsu 2150086,
Test Site Location

China
NVLAP LAB Code 200814-0
FCC Registration Number 916572, 331395
IC Registration Number 7290A-1, 7290A-2

T-1945 for Telecommunication Test

C-2919 for Conducted emission test

R-2670 for Radiated emission test below 1GHz
G-227 for Radiated emission test above 1GHz

VCCI Registration Number

Frequency Range Investigated | Conducted: from 150kHz to 30MHz
Radiation: from 30MHz to 25000MHz

Test Distance The test distance of radiated emission from antenna to EUT is 3 M.

L]
Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul 20,2015
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3.3 Measurement Uncertainty

Measurement ltem Measurement Frequency Polarization Uncertainty
Conducted Emission 9 kHz ~ 30 MHz LINE/NEUTRAL +2.71dB
Vertical +4.11 dB
Radiated Emission 30 MHz ~ 25GHz
Horizontal +4.10 dB
Occupied Bandwidth - -— 17500 Hz
Maximum Peak Output
1.4 dB
Power
Band Edges - -—- 2.2 dB
Power Spectral Density - --- 2.2 dB
0
Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul 20,2015
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4. Test of Conducted Emission

4.1 Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on the 120
VAC power and return leads of the EUT according to the methods defined in ANSI C63.10-2013 Section
6.2. The EUT was placed on a nonmetallic stand in a shielded room 0.8 meters above the ground plane
as shown in section 6.2.2. The interface cables and equipment positioning were varied within limits of

reasonable applications to determine the position produced maximum conducted emissions.

Frequency Quasi Peak AVG
(MHz) (dB u V) (dB u V)
0.15-0.5 66-56* 56-46*
0.5-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

4.2 Test Procedures

The EUT was setup according to ANSI C63.10, 2013 and tested according to DTS test procedure of Jun
2014 KDB789033 for compliance to FCC 47CFR 15.407 requirements. The EUT was placed on a
platform of nominal size, 1 m by 1.5 m, raised 80 cm above the conducting ground plane. The vertical
conducting plane was located 40 cm to the rear of the EUT. All other surfaces of EUT were at least 80 cm
from any other grounded conducting surface. The EUT and simulators are connected to the main power
through a line impedance stabilization network (LISN). The LISN provides a 50 ohm /50uH coupling
impedance for the measuring equipment. The peripheral devices are also connected to the main power
through a LISN. (Please refer to the block diagram of the test setup and photographs) Each
current-carrying conductor of the EUT power cord, except the ground (safety) conductor, was individually
connected through a LISN to the input power source. The excess length of the power cord between the
EUT and the LISN receptacle were folded back and forth at the center of the lead to form a bundle not
exceeding 40 cm in length. Conducted emissions were investigated over the frequency range from
0.15MHz to 30MHz using a receiver bandwidth of 9kHz.

L]
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4.3 Typical Test Setup

4.4 Measurement Equipment

Instrument Manufacturer |Model No. Serial No. |Calibration Date |Valid Date.
Test Receiver R&S ESCI 100565 2015.03.24 2016.03.23
AMN R&S ESH2-Z5 100182 2014.09.04 2015.09.03
Two-Line V-Network R&S ENV216 100325 2014.12.04 2015.12.03
ISN FCC FCC-TLISN-T2-02 (20379 2015.03.24 2016.03.23
ISN FCC FCC-TLISN-T4-02 {20380 2015.03.24 2016.03.23
ISN FCC FCC-TLISN-T8-02 |20381 2015.03.24 2016.03.23
ISN TESEQ ISN ST08 30175 2015.03.24 2016.03.23
Current Probe R&S EZ-17 100303 2015.04.04 2016.04.03
Passive Voltage Probe R&S ESH2-Z3 100026 2015.03.29 2016.03.28
Pulse Limiter R&S ESH3-22 100529 2015.03.29 2016.03.28
Lzr:er;erat“re/ Humidity) 7 - cheng 7C1-11 CEP-TH-004[2015.03.31 2016.03.30
°
Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul 20,2015
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4.5 Test Result and Data

Test Mode : Normal Operation with wifi on

AC Power : AC 120V/60Hz Phase : LINE
Temperature : 22°C Humidity : 50%
Pressure(mbar) : 1002 Date: 2015/07/16

1000  dBu¥

\ FCC_ClassB_QP
|

50

0.0

0.150 0.5 (MHz) 5 30.000
No. Frequency Factor Reading Level Limit Margin Detector
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)

1 0.1620 10.13 44.43 54.56 65.36 -10.80 QP
2 0.1620 10.13 26.56 36.69 55.36 -18.67 AVG
3 0.4060 10.15 21.38 31.53 57.73 -26.20 QP
4 0.4060 10.15 12.09 22.24 47.73 -25.49 AVG
5 1.5820 10.17 11.40 21.57 56.00 -34.43 QP
6 1.5820 10.17 7.44 17.61 46.00 -28.39 AVG
7 4.5900 10.22 10.87 21.09 56.00 -34.91 QP
8 4.5900 10.22 3.62 13.84 46.00 -32.16 AVG
9 6.4180 10.25 11.95 22.20 60.00 -37.80 QP
10 6.4180 10.25 4.76 15.01 50.00 -34.99 AVG
11 15.6180 10.50 17.09 27.59 60.00 -32.41 QP
12 15.6180 10.50 10.75 21.25 50.00 -28.75 AVG
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Test Mode : Normal Operation with wifi on
AC Power : AC 120V/60Hz Phase : NEUTRAL
Temperature : 22°C Humidity : 50%
Pressure(mbar) : 1002 Date: 2015/07/16
1000 dBu¥
\ FCC_ClassB_OP
[
50
0.0
0.150 0.5 [MHz) 5 30.000
No. Frequency Factor Reading Level Limit Margin Detector
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
1 0.1580 10.13 43.81 53.94 65.57 -11.63 QP
2 0.1580 10.13 25.75 35.88 55.57 -19.69 AVG
3 0.4580 10.15 22.69 32.84 56.73 -23.89 QP
4 0.4580 10.15 17.95 28.10 46.73 -18.63 AVG
5 1.1380 10.18 13.37 23.55 56.00 -32.45 QP
6 1.1380 10.18 8.58 18.76 46.00 -27.24 AVG
7 2.8540 10.20 11.12 21.32 56.00 -34.68 QP
8 2.8540 10.20 5.98 16.18 46.00 -29.82 AVG
9 6.4060 10.27 9.77 20.04 60.00 -39.96 QP
10 6.4060 10.27 1.62 11.89 50.00 -38.11 AVG
1 15.6260 10.52 14.04 24.56 60.00 -35.44 QP
12 15.6260 10.52 8.07 18.59 50.00 -31.41 AVG
Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul 20,2015
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5. Test of Radiated Emission

5.1 Test Limit

5.1.1 Limits of radiated emission

According to §15.209(a), except as provided elsewhere in this Subpart, the emissions from an
intentional radiator shall not exceed the field strength levels specified in the following table:

Frequency Distance Radiated Radiated
(MHz) Meters (MV /M) (dB u V/I M)
30-88 3 100 40.0
88-216 3 150 43.5
216-960 3 200 46.0
Above 960 3 500 54.0
NOTE:

1. The lower limit shall apply at the transition frequencies.

2. Emission level (dBuV/m) = 20 log Emission level (uV/m).

3. For frequencies above 1000MHz, the field strength limits are based on average detector,
however, the peak field strength of any emission shall not exceed the maximum permitted

average limits, specified above by more than 20dB.

3.1.2 Limits of unwanted emission out of the restricted bands

LIMIT
Field strength at 3M (dB p V/ M)
PK AV
74 54
L]
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5.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter for frequency below 1GHz and 1.5meter
for frequency above 1GHz above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

The table was rotated 360 degrees to determine the position of the highest radiation.

The antenna is a broadband antenna and its height is varied between one meter and four
meters above ground to find the maximum value of the field strength both horizontal polarization
and vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the
maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions which
do not have 3 dB margin will be repeated one by one using the quasi-peak method and
reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported, otherwise,
the emissions will be measured in average mode again and reported.

5.3 Typical Test Setup
9kHZ~30MHz Test Setup

EUT

0.8m ¢ 3m
(Turntable)

h 4

L]
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Below 1GHz Test Setup

1~4m
Antenna
EUT l .3 U
............... =t 1 —
[ 1 ;
0.8m P 3m ——— A

(Turntable)

(Antenna Tower)

1GHz~18GHz Test Setup
1~4m (Antenna Tower)
Antenna
EUT l ............... D): —
1.5m I 3m ———
(Turntable)

. . © Amplifi
Test Receiver ﬁg R

=

| |

18GHz~40GHz Test Setup

(Antenna Tower)

Antenna Spectrum Analyzer

EUT | |
D: —x Amplifier e

1.5m —1m —

(Turntable) |

Cerpass Technology (Suzhou) Co., Ltd Issued Date
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5.4 Measurement equipment
Instrument Model No. Manufacturer |Serial No. Calibration Date |Valid Date.
EMI Test Receiver R&S ESCI 100563 2015.03.10 2016.03.09
H64 Preamplifier HP 8447F 3113A05582 2015.03.10 2016.03.09
Preamplifier Agilent 8449B 3008A02342 2015.03.10 2016.03.09
Preamplifier COM-POWER PA-840 711885 2015.03.24 2016.03.23
Ultra Broadband Antenna R&S HL562 100362 2015.05.03 2016.05.02
Broad-Band Horn Antenna | Schwarzbeck | BBHA9120D | 9120D-619 2015.05.03 2016.05.02
Broad-Band Horn Antenna | Schwarzbeck | BBHA9170 9170-347 2015.05.03 2016.05.02
Spectrum Analyzer Agilent E44078B MY44211883 2014.09.25 2015.09.25
Temperature/ Humidity Meter Zhicheng ZC1-11 CEP-TH-002 2015.03.10 2016.03.09
o
Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul 20,2015
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Test Result and Data

Under 1G:
Engineer :Wind Time : 2015-07-18
Site : EMC Lab AC 102 Margin : 6
Limit : FCC_CLASS_B_03M_QP Probe : VERTICAL/ HORIZONTAL
EUT : PA5238U-1PRP Power : AC 120V/60Hz
No. Frequency Factor Reading Level Limit Margin | Det. | AntPol.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB) HIV
1 39.7200 -8.20 32.84 24.64 40.00 -15.36 | peak H
2 49.1699 -14.42 26.87 12.45 40.00 -27.55 | peak H
3 59.1600 -15.59 27.78 12.19 40.00 -27.81 peak H
4 71.0400 -20.59 26.80 6.21 40.00 -33.79 | peak H
5 94.8000 -17.05 27.01 9.96 43.50 -33.54 | peak H
6 128.8200 -13.82 27.30 13.48 43.50 -30.02 | peak H
No. Frequency Factor Reading Level Limit Margin | Det. | AntPol.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB) HIV
1 31.0800 -6.67 25.31 18.64 40.00 -21.36 | peak \Y
2 39.9900 -8.25 35.25 27.00 40.00 -13.00 | peak \Y
3 47.5500 -13.33 32.96 19.63 40.00 -20.37 | peak \Y
4 63.2100 -17.25 34.38 17.13 40.00 -22.87 | peak \
5 73.4700 -20.45 28.38 7.93 40.00 -32.07 | peak \
6 99.6600 -15.87 36.50 20.63 43.50 -22.87 | peak \
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or AVG
measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul 20,2015
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Above 1G:
Engineer : Wind
Site : EMC Lab AC 102 Time : 2015-07-18
Limit : FCC_15_03M_PK Margin : 6
EUT : PA5238U-1PRP Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11 a
CH Frequency | Factor | Reading Level Limit Margin | Det. | AntPol.
(MHz) (dB/m) | (dBuV) | (dBuV/m) | (dBuV/m) (dB) HIV
10360.000 15.39 34.59 49.98 74.00 -24.02 | peak H
15840.000 54.93 -3.38 51.55 74.00 -22.45 | peak H
>180 10360.000 15.39 35.08 50.47 74.00 -23.53 | peak \Y
15840.000 54.93 -4.64 50.29 74.00 -23.71 | peak \Y
10400.000 15.60 33.97 49.57 74.00 -24.43 | peak H
15600.000 54.14 -2.72 51.42 74.00 -22.58 | peak H
5200 10400.000 15.60 33.44 49.04 74.00 -24.96 | peak \Y
15600.000 54.14 -2.90 51.24 74.00 -22.76 | peak \Y
10480.000 15.97 33.41 49.38 74.00 -24.62 | peak H
5240 15720.000 54.54 -2.73 51.81 74.00 -22.19 | peak H
10480.000 15.97 32.96 48.93 74.00 -25.07 | peak \Y
Ant0 15720.000 54.54 -2.85 51.69 74.00 -22.31 | peak \Y
11490.000 48.42 1.74 50.16 74.00 -23.84 | peak H
17235.000 58.17 -6.80 51.37 74.00 -22.63 | peak H
°74s 11490.000 48.42 0.29 48.71 74.00 -25.29 | peak \Y
17235.000 58.17 -5.89 52.28 74.00 -21.72 | peak \Y
11570.000 48.51 1.30 49.81 74.00 -24.19 | peak H
17335.000 58.83 -7.07 51.76 74.00 -22.24 | peak H
o788 11570.000 48.51 -0.84 47.67 74.00 -26.33 | peak \Y
17355.000 58.95 -8.32 50.63 74.00 -23.37 | peak \Y
11650.000 48.61 1.77 50.38 74.00 -23.62 | peak H
17475.000 59.74 -10.02 49.72 74.00 -24.28 | peak H
5528 11650.000 48.61 -0.32 48.29 74.00 -25.71 | peak \Y
17475.000 59.74 -11.03 48.71 74.00 -25.29 | peak \Y
Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul 20,2015
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Engineer : Wind
Site : EMC Lab AC 102 Time : 2015-07-18
Limit : FCC_15_03M_PK Margin : 6
EUT : PA5238U-1PRP Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11 a
CH Frequency | Factor | Reading Level Limit Margin | Det. | AntPol.
(MHz) (dB/m) | (dBuV) | (dBuV/m) | (dBuV/m) (dB) HIV
10360.000 15.39 36.58 51.97 74.00 -22.03 | peak H
5180 15840.000 54.93 -3.14 51.79 74.00 -22.21 | peak H
10360.000 15.39 35.09 50.48 74.00 -23.52 | peak \Y
15840.000 54.93 -2.88 52.05 74.00 -21.95 | peak \Y
10400.000 15.60 34.94 50.54 74.00 -23.46 | peak H
15600.000 54.14 -1.90 52.24 74.00 -21.76 | peak H
5200 10400.000 15.60 34.47 50.07 74.00 -23.93 | peak \Y
15600.000 54.14 -1.22 52.92 74.00 -21.08 | peak \Y
10480.000 15.97 34.96 50.93 74.00 -23.07 | peak H
15720.000 54.54 -2.35 52.19 74.00 -21.81 | peak H
5240 10480.000 15.97 34.91 50.88 74.00 -23.12 | peak \Y
Ant1 15720.000 54.54 -2.23 52.31 74.00 -21.69 | peak \Y
11490.000 48.42 1.79 50.21 74.00 -23.79 | peak H
17235.000 58.17 -7.89 50.28 74.00 -23.72 | peak H
°T4s 11490.000 48.42 3.24 51.66 74.00 -22.34 | peak \Y
17235.000 58.17 -6.80 51.37 74.00 -22.63 | peak \Y
11570.000 48.51 1.16 49.67 74.00 -24.33 | peak H
17355.000 58.95 -9.32 49.63 74.00 -24.37 | peak H
o788 11570.000 48.51 3.80 52.31 74.00 -21.69 | peak \Y
17355.000 58.95 -7.42 51.53 74.00 -22.47 | peak \Y
11650.000 48.61 0.68 49.29 74.00 -24.71 | peak H
17475.000 59.74 -12.53 47.21 74.00 -26.79 | peak H
2528 11650.000 48.61 4.77 53.38 74.00 -20.62 | peak \Y
17475.000 59.74 -8.52 51.22 74.00 -22.78 | peak \Y
Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul 20,2015
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Engineer : Wind
Site : EMC Lab AC 102 Time : 2015-07-18
Limit : FCC_15_03M_PK Margin : 6
EUT : PA5238U-1PRP Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11 n (20MHz)
CH Frequency | Factor | Reading Level Limit Margin | Det. | AntPol.
(MHz) (dB/m) | (dBuV) | (dBuV/m) | (dBuV/m) (dB) HIV
10360.000 15.39 33.58 48.97 74.00 -25.03 | peak H
15840.000 54.93 -7.64 47.29 74.00 -26.71 | peak H
>180 10360.000 15.39 33.59 48.98 74.00 -25.02 | peak \Y
15840.000 54.93 -2.88 52.05 74.00 -21.95 | peak \Y
10400.000 15.60 31.94 47.54 74.00 -26.46 | peak H
15600.000 54.14 -5.40 48.74 74.00 -25.26 | peak H
5200 10400.000 15.60 32.97 48.57 74.00 -25.43 | peak \Y
15600.000 54.14 -1.72 52.42 74.00 -21.58 | peak \Y
10480.000 15.97 31.46 47.43 74.00 -26.57 | peak H
15600.000 54.14 -5.40 48.74 74.00 -25.26 | peak H
5240 10480.000 15.97 32.41 48.38 74.00 -25.62 | peak \Y
Ant0 15720.000 54.54 -2.23 52.31 74.00 -21.69 | peak \Y
11490.000 48.42 -1.21 47.21 74.00 -26.79 | peak H
17235.000 58.17 -7.89 50.28 74.00 -23.72 | peak H
°T4s 11490.000 48.42 1.74 50.16 74.00 -23.84 | peak \Y
17235.000 58.17 -7.30 50.87 74.00 -23.13 | peak \Y
11570.000 48.51 -1.34 4717 74.00 -26.83 | peak H
17355.000 58.95 -10.32 48.63 74.00 -25.37 | peak H
o788 11570.000 48.51 1.30 49.81 74.00 -24.19 | peak \Y
17355.000 58.95 -9.92 49.03 74.00 -24.97 | peak \Y
11650.000 48.61 -1.82 46.79 74.00 -27.21 | peak H
17475.000 59.74 -13.03 46.71 74.00 -27.29 | peak H
2528 11650.000 48.61 1.77 50.38 74.00 -23.62 | peak \Y
17475.000 59.74 -11.52 48.22 74.00 -25.78 | peak \Y
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Engineer : Wind
Site : EMC Lab AC 102 Time : 2015-07-18
Limit : FCC_15_03M_PK Margin : 6
EUT : PA5238U-1PRP Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11 n (20MHz)
CH Frequency | Factor | Reading Level Limit Margin | Det. | AntPol.
(MHz) (dB/m) | (dBuV) | (dBuV/m) | (dBuV/m) (dB) HIV
10360.000 15.39 35.58 50.97 74.00 -23.03 | peak H
5180 15840.000 54.93 -5.14 49.79 74.00 -24.21 | peak H
10360.000 15.39 35.09 50.48 74.00 -23.52 | peak \Y
15840.000 54.93 -4.88 50.05 74.00 -23.95 | peak \Y
10400.000 15.60 33.94 49.54 74.00 -24.46 | peak H
15600.000 54.14 -3.40 50.74 74.00 -23.26 | peak H
5200 10400.000 15.60 34.47 50.07 74.00 -23.93 | peak \Y
15600.000 54.14 -4.22 49.92 74.00 -24.08 | peak \Y
10480.000 15.97 33.96 49.93 74.00 -24.07 | peak H
15720.000 54.54 -4.35 50.19 74.00 -23.81 | peak H
5240 10480.000 15.97 34.91 50.88 74.00 -23.12 | peak \Y
Ant1 15720.000 54.54 -4.73 49.81 74.00 -24.19 | peak \Y
11490.000 48.42 0.29 48.71 74.00 -25.29 | peak H
17235.000 58.17 -9.39 48.78 74.00 -25.22 | peak H
°T4s 11490.000 48.42 1.24 49.66 74.00 -24.34 | peak \Y
17235.000 58.17 -6.30 51.87 74.00 -22.13 | peak \Y
11570.000 48.51 -0.34 48.17 74.00 -25.83 | peak H
17355.000 58.95 -10.82 48.13 74.00 -25.87 | peak H
o788 11570.000 48.51 1.80 50.31 74.00 -23.69 | peak \Y
17355.000 58.95 -7.42 51.53 74.00 -22.47 | peak \Y
11650.000 48.61 -0.82 47.79 74.00 -26.21 | peak H
17475.000 59.74 -14.53 45.21 74.00 -28.79 | peak H
2528 11650.000 48.61 2.77 51.38 74.00 -22.62 | peak \Y
17475.000 59.74 -8.52 51.22 74.00 -22.78 | peak \Y
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Engineer : Wind
Site : EMC Lab AC 102 Time : 2015-07-18
Limit : FCC_15_03M_PK Margin : 6
EUT : PA5238U-1PRP Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11 ac (20MHz)
CH Frequency | Factor | Reading Level Limit Margin | Det. | AntPol.
(MHz) (dB/m) | (dBuV) | (dBuV/m) | (dBuV/m) (dB) HIV
10360.000 15.39 35.08 50.47 74.00 -23.53 | peak H
5180 15840.000 54.93 -4.64 50.29 74.00 -23.71 | peak H
10360.000 15.39 33.59 48.98 74.00 -25.02 | peak \Y
15840.000 54.93 -3.38 51.55 74.00 -22.45 | peak \Y
10400.000 15.60 33.44 49.04 74.00 -24.96 | peak H
5200 15600.000 54.14 -1.90 52.24 74.00 -21.76 | peak H
10400.000 15.60 32.97 48.57 74.00 -25.43 | peak \Y
15600.000 54.14 -1.72 52.42 74.00 -21.58 | peak \Y
10480.000 15.97 32.96 48.93 74.00 -25.07 | peak H
15720.000 54.54 -2.35 52.19 74.00 -21.81 | peak H
5240 10480.000 15.97 32.41 48.38 74.00 -25.62 | peak \Y
Ant0 15720.000 54.54 -2.73 51.81 74.00 -22.19 | peak \Y
11490.000 48.42 -0.21 48.21 74.00 -25.79 | peak H
5745 17235.000 58.17 -6.89 51.28 74.00 -22.72 | peak H
11490.000 48.42 0.24 48.66 74.00 -25.34 | peak \Y
17235.000 58.17 -6.30 51.87 74.00 -22.13 | peak \Y
11570.000 48.51 -0.34 48.17 74.00 -25.83 | peak H
17355.000 58.95 -9.32 49.63 74.00 -24.37 | peak H
o788 11570.000 48.51 -0.20 48.31 74.00 -25.69 | peak \Y
17355.000 58.95 -7.92 51.03 74.00 -22.97 | peak \Y
11650.000 48.61 -0.32 48.29 74.00 -25.71 | peak H
17475.000 59.74 -12.53 47.21 74.00 -26.79 | peak H
2528 11650.000 48.61 0.27 48.88 74.00 -25.12 | peak \Y
17475.000 59.74 -10.02 49.72 74.00 -24.28 | peak \Y
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Engineer : Wind

Site : EMC Lab AC 102

Time : 2015-07-18

Limit : FCC_15_03M_PK

Margin : 6

EUT : PA5238U-1PRP

Probe :

VERTICAL/ HORIZONTAL

Power : AC 120V/60Hz

Note : Transmit by 802.11 ac (20MHz)

CH Frequency | Factor | Reading Level Limit Margin | Det. | AntPol.
(MHz) (dB/m) | (dBuV) | (dBuV/m) | (dBuV/m) (dB) HIV

10360.000 15.39 34.58 49.97 74.00 -24.03 | peak H

5180 15840.000 54.93 -6.14 48.79 74.00 -25.21 | peak H
10360.000 15.39 34.09 49.48 74.00 -24.52 | peak \Y

15840.000 54.93 -5.38 49.55 74.00 -24.45 | peak \Y

10400.000 15.60 32.94 48.54 74.00 -25.46 | peak H

15600.000 54.14 -4.40 49.74 74.00 -24.26 | peak H

5200 10400.000 15.60 33.47 49.07 74.00 -24.93 | peak \Y
15600.000 54.14 -4.22 49.92 74.00 -24.08 | peak \Y

10480.000 15.97 32.96 48.93 74.00 -25.07 | peak H

15720.000 54.54 -5.35 49.19 74.00 -24.81 | peak H

5240 10480.000 15.97 33.91 49.88 74.00 -24.12 | peak \Y

Ant1 15720.000 54.54 -4.73 49.81 74.00 -24.19 | peak \Y
11490.000 48.42 -1.21 47.21 74.00 -26.79 | peak H

5745 17235.000 58.17 -10.39 47.78 74.00 -26.22 | peak H
11490.000 48.42 0.74 49.16 74.00 -24.84 | peak \Y

17235.000 58.17 -8.80 49.37 74.00 -24.63 | peak \Y

11570.000 48.51 -1.34 4717 74.00 -26.83 | peak H

5785 17355.000 58.95 -11.32 47.63 74.00 -26.37 | peak H
11570.000 48.51 1.30 49.81 74.00 -24.19 | peak \Y

17355.000 58.95 -9.92 49.03 74.00 -24.97 | peak \Y

11650.000 48.61 -1.82 46.79 74.00 -27.21 | peak H

5805 17475.000 59.74 -15.03 44.71 74.00 -29.29 | peak H
11650.000 48.61 2.27 50.88 74.00 -23.12 | peak \Y

17475.000 59.74 -11.02 48.72 74.00 -25.28 | peak \Y
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Engineer : Wind

Site : EMC Lab AC 102

Time : 2015-07-18

Limit : FCC_15_03M_PK

Margin : 6

EUT : PA5238U-1PRP

Probe :

VERTICAL/ HORIZONTAL

Power : AC 120V/60Hz

Note : Transmit by 802.11 n (40MHz)

CH Frequency | Factor | Reading Level Limit Margin | Det. | AntPol.
(MHz) (dB/m) | (dBuV) | (dBuV/m) | (dBuV/m) (dB) HIV

10380.000 15.50 33.76 49.26 74.00 -24.74 | peak H

15570.000 54.05 -3.75 50.30 74.00 -23.70 | peak H

>1%0 10380.000 15.50 34.13 49.63 74.00 -24.37 | peak \Y
15570.000 54.05 -2.78 51.27 74.00 -22.73 | peak \Y

10460.000 15.88 33.22 49.10 74.00 -24.90 | peak H

5230 15690.000 54.44 -3.41 51.03 74.00 -22.97 | peak H

_— 10460.000 15.88 33.30 49.18 74.00 -24.82 | peak \Y
15690.000 54.44 -2.48 51.96 74.00 -22.04 | peak \Y

11510.000 48.44 -0.13 48.31 74.00 -25.69 | peak H

5755 17625.000 59.82 -8.99 50.83 74.00 -23.17 | peak H
11510.000 48.44 1.65 50.09 74.00 -23.91 | peak \Y

17265.000 58.36 =117 51.19 74.00 -22.81 | peak \Y

11590.000 48.53 -0.29 48.24 74.00 -25.76 | peak H

5795 17385.000 59.15 -8.35 50.80 74.00 -23.20 | peak H
11590.000 48.53 1.39 49.92 74.00 -24.08 | peak \Y

17385.000 59.15 -8.71 50.44 74.00 -23.56 | peak \Y

L]
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Report No: SEDL1505113

Engineer : Wind

Site : EMC Lab AC 102

Time : 2015-07-18

Limit : FCC_15_03M_PK

Margin : 6

EUT : PA5238U-1PRP

Probe :

VERTICAL/ HORIZONTAL

Power : AC 120V/60Hz

Note : Transmit by 802.11 n (40MHz)

CH Frequency | Factor | Reading Level Limit Margin | Det. | AntPol.
(MHz) (dB/m) | (dBuV) | (dBuV/m) | (dBuV/m) (dB) HIV

10380.000 15.50 35.26 50.76 74.00 -23.24 | peak H

15570.000 54.05 -2.75 51.30 74.00 -22.70 | peak H

>1%0 10380.000 15.50 34.63 50.13 74.00 -23.87 | peak \Y
15570.000 54.05 -1.28 52.77 74.00 -21.23 | peak \Y

10460.000 15.88 35.22 51.10 74.00 -22.90 | peak H

5230 15690.000 54.44 -2.91 51.53 74.00 -22.47 | peak H

- 10460.000 15.88 34.80 50.68 74.00 -23.32 | peak \Y
15690.000 54.44 -2.48 51.96 74.00 -22.04 | peak \Y

11510.000 48.44 1.37 49.81 74.00 -24.19 | peak H

5755 17265.000 58.36 -7.83 50.53 74.00 -23.47 | peak H
11510.000 48.44 3.15 51.59 74.00 -22.41 | peak \Y

17265.000 58.36 -6.17 52.19 74.00 -21.81 | peak \Y

11590.000 48.53 1.71 50.24 74.00 -23.76 | peak H

5795 17385.000 59.15 -9.85 49.30 74.00 -24.70 | peak H
11590.000 48.53 3.89 52.42 74.00 -21.58 | peak \Y

17385.000 59.15 -7.21 51.94 74.00 -22.06 | peak \Y

L]
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CERPASS TECHNOLOGY (SUZHOU)CO., LTD

Report No: SEDL1505113

Engineer : Wind
Site : EMC Lab AC 102 Time : 2015-07-18
Limit : FCC_15_03M_PK Margin : 6
EUT : PA5238U-1PRP Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11 ac (40MHz)
CH Frequency | Factor | Reading Level Limit Margin | Det. | AntPol.
(MHz) (dB/m) | (dBuV) | (dBuV/m) | (dBuV/m) (dB) HIV
10380.000 15.50 32.26 47.76 74.00 -26.24 | peak H
15570.000 54.05 -6.25 47.80 74.00 -26.20 | peak H
>1%0 10380.000 15.50 33.13 48.63 74.00 -25.37 | peak \Y
15570.000 54.05 -1.78 52.27 74.00 -21.73 | peak \Y
10460.000 15.88 31.72 47.60 74.00 -26.40 | peak H
5230 15690.000 54.44 -5.91 48.53 74.00 -25.47 | peak H
_— 10460.000 15.88 32.30 48.18 74.00 -25.82 | peak \Y
15690.000 54.44 -2.48 51.96 74.00 -22.04 | peak \Y
11510.000 48.44 -1.63 46.81 74.00 -27.19 | peak H
5755 17625.000 59.82 -10.99 48.83 74.00 -25.17 | peak H
11510.000 48.44 1.65 50.09 74.00 -23.91 | peak \Y
17625.000 59.82 -11.12 48.70 74.00 -25.30 | peak \Y
11590.000 48.53 -0.79 47.74 74.00 -26.26 | peak H
5795 17385.000 59.15 -10.35 48.80 74.00 -25.20 | peak H
11590.000 48.53 1.39 49.92 74.00 -24.08 | peak \Y
17385.000 59.15 -9.71 49.44 74.00 -24.56 | peak \Y
L]
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CERPASS TECHNOLOGY (SUZHOU)CO., LTD

Report No: SEDL1505113

Engineer : Wind
Site : EMC Lab AC 102 Time : 2015-07-18
Limit : FCC_15_03M_PK Margin : 6
EUT : PA5238U-1PRP Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11 ac (40MHz)
CH Frequency | Factor | Reading Level Limit Margin | Det. | AntPol.
(MHz) (dB/m) | (dBuV) | (dBuV/m) | (dBuV/m) (dB) HIV
10380.000 15.50 34.26 49.76 74.00 -24.24 | peak H
15570.000 54.05 -4.25 49.80 74.00 -24.20 | peak H
>1%0 10380.000 15.50 34.63 50.13 74.00 -23.87 | peak \Y
15570.000 54.05 -4.28 49.77 74.00 -24.23 | peak \Y
10460.000 15.88 34.22 50.10 74.00 -23.90 | peak H
15690.000 54.44 -4.91 49.53 74.00 -24 47 | peak H
- 5250 10460.000 15.88 34.80 50.68 74.00 -23.32 | peak \Y
15690.000 54.44 -4.98 49.46 74.00 -24.54 | peak \Y
11510.000 48.44 -0.13 48.31 74.00 -25.69 | peak H
17265.000 58.36 -9.33 49.03 74.00 -24.97 | peak H
°758 11510.000 48.44 1.15 49.59 74.00 -24.41 | peak \Y
17625.000 59.82 -7.12 52.70 74.00 -21.30 | peak \Y
11590.000 48.53 0.21 48.74 74.00 -25.26 | peak H
5795 17385.000 59.15 -11.35 47.80 74.00 -26.20 | peak H
11590.000 48.53 1.89 50.42 74.00 -23.58 | peak \Y
17385.000 59.15 -7.21 51.94 74.00 -22.06 | peak \Y
L]
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Report No: SEDL1505113

Engineer : Wind

Site : EMC Lab AC 102

Time : 2015-07-18

Limit : FCC_15_03M_PK

Margin : 6

EUT : PA5238U-1PRP

Probe :

VERTICAL/ HORIZONTAL

Power : AC 120V/60Hz

Note : Transmit by 802.11 ac (80MHz)

CH Frequency | Factor | Reading Level Limit Margin | Det. | AntPol.
(MHz) (dB/m) | (dBuV) | (dBuV/m) | (dBuV/m) (dB) HIV

10420.000 15.69 32.73 48.42 74.00 -25.58 | peak H

15630.000 54.24 -3.74 50.50 74.00 -23.50 | peak H

5210 10420.000 15.69 34.13 49.82 74.00 -24.18 | peak \Y

Ant0 15630.000 54.24 -2.65 51.59 74.00 -22.41 | peak \Y
11550.000 48.49 0.12 48.61 74.00 -25.39 | peak H

17325.000 58.76 -7.43 51.33 74.00 -22.67 | peak H

>17e 11550.000 48.49 2.05 50.54 74.00 -23.46 | peak \Y
17325.000 58.76 -7.00 51.76 74.00 -22.24 | peak \Y

10420.000 15.69 34.73 50.42 74.00 -23.58 | peak H

5210 15630.000 54.24 -2.24 52.00 74.00 -22.00 | peak H
10420.000 15.69 34.63 50.32 74.00 -23.68 | peak \Y

15630.000 54.24 -1.65 52.59 74.00 -21.41 | peak \Y

Ant1 11550.000 48.49 1.12 49.61 74.00 -24.39 | peak H
5775 17385.000 59.15 -9.85 49.30 74.00 -24.70 | peak H
11550.000 48.49 4.05 52.54 74.00 -21.46 | peak \Y

17325.000 58.76 -6.00 52.76 74.00 -21.24 | peak \Y

L]
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Report No: SEDL1505113

Engineer : Wind
Site : EMC Lab AC 102 Time : 2015-07-18
Limit : FCC_15_03M_PK Margin : 6
EUT : PA5238U-1PRP Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11 n (20MHz)
CH Frequency | Factor | Reading Level Limit Margin | Det. | AntPol.
(MHz) (dB/m) | (dBuV) | (dBuV/m) | (dBuV/m) (dB) H/IV
10360.000 15.39 34.58 49.97 74.00 -24.03 | peak H
5180 15840.000 54.93 -5.14 49.79 74.00 -24.21 | peak H
10360.000 15.39 35.59 50.98 74.00 -23.02 | peak \Y
15840.000 54.93 -3.38 51.55 74.00 -22.45 | peak Vv
10400.000 15.60 32.94 48.54 74.00 -25.46 | peak H
5200 15600.000 54.14 -2.90 51.24 74.00 -22.76 | peak H
10400.000 15.60 34.97 50.57 74.00 -23.43 | peak V
15600.000 54.14 -2.22 51.92 74.00 -22.08 | peak V
10480.000 15.97 32.96 48.93 74.00 -25.07 | peak H
15720.000 54.54 -4.35 50.19 74.00 -23.81 | peak H
P 5240 10480.000 15.97 34.91 50.88 74.00 -23.12 | peak Vv
15720.000 54.54 -2.73 51.81 74.00 -22.19 | peak Vv
11490.000 48.42 1.79 50.21 74.00 -23.79 | peak H
17235.000 58.17 -7.39 50.78 74.00 -23.22 | peak H
°74s 11490.000 48.42 2.24 50.66 74.00 -23.34 | peak V
17235.000 58.17 -7.30 50.87 74.00 -23.13 | peak V
11570.000 48.51 1.16 49.67 74.00 -24.33 | peak H
17355.000 58.95 -8.32 50.63 74.00 -23.37 | peak H
o788 11570.000 48.51 3.30 51.81 74.00 -22.19 | peak Vv
17355.000 58.95 -7.92 51.03 74.00 -22.97 | peak Vv
11650.000 48.61 0.68 49.29 74.00 -24.71 | peak H
17475.000 59.74 -12.03 47.71 74.00 -26.29 | peak H
5528 11650.000 48.61 4.27 52.88 74.00 -21.12 | peak \Y,
17475.000 59.74 -9.02 50.72 74.00 -23.28 | peak \Y,
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Report No: SEDL1505113

Engineer : Wind
Site : EMC Lab AC 102 Time : 2015-07-18
Limit : FCC_15_03M_PK Margin : 6
EUT : PA5238U-1PRP Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11 ac (20MHz)
CH Frequency | Factor | Reading Level Limit Margin | Det. | AntPol.
(MHz) (dB/m) | (dBuV) | (dBuV/m) | (dBuV/m) (dB) H/IV
10360.000 15.39 33.58 48.97 74.00 -25.03 | peak H
5180 15840.000 54.93 -5.64 49.29 74.00 -24.71 | peak H
10360.000 15.39 36.09 51.48 74.00 -22.52 | peak \Y
15840.000 54.93 -2.38 52.55 74.00 -21.45 | peak Vv
10400.000 15.60 32.94 48.54 74.00 -25.46 | peak H
5200 15600.000 54.14 -3.40 50.74 74.00 -23.26 | peak H
10400.000 15.60 35.47 51.07 74.00 -22.93 | peak V
15600.000 54.14 -2.22 51.92 74.00 -22.08 | peak V
10480.000 15.97 32.96 48.93 74.00 -25.07 | peak H
5240 15720.000 54.54 -4.35 50.19 74.00 -23.81 | peak H
P 10480.000 15.97 35.91 51.88 74.00 -22.12 | peak Vv
15720.000 54.54 -2.23 52.31 74.00 -21.69 | peak Vv
11490.000 48.42 0.79 49.21 74.00 -24.79 | peak H
17235.000 58.17 -7.39 50.78 74.00 -23.22 | peak H
°74s 11490.000 48.42 3.74 52.16 74.00 -21.84 | peak V
17235.000 58.17 -6.80 51.37 74.00 -22.63 | peak V
11570.000 48.51 0.66 49.17 74.00 -24.83 | peak H
17355.000 58.95 -9.32 49.63 74.00 -24.37 | peak H
o788 11570.000 48.51 3.80 52.31 74.00 -21.69 | peak Vv
17355.000 58.95 -7.42 51.53 74.00 -22.47 | peak Vv
11650.000 48.61 0.68 49.29 74.00 -24.71 | peak H
17475.000 59.74 -11.53 48.21 74.00 -25.79 | peak H
5528 11650.000 48.61 4.77 53.38 74.00 -20.62 | peak \Y,
17475.000 59.74 -8.02 51.72 74.00 -22.28 | peak \Y,
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Report No: SEDL1505113

Engineer : Wind
Site : EMC Lab AC 102 Time : 2015-07-18
Limit : FCC_15_03M_PK Margin : 6
EUT : PA5238U-1PRP Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11 n (40MHz)
CH Frequency | Factor | Reading Level Limit Margin | Det. | AntPol.
(MHz) (dB/m) | (dBuV) | (dBuV/m) | (dBuV/m) (dB) H/IV
10380.000 15.50 33.26 48.76 74.00 -25.24 | peak H
15570.000 54.05 -3.75 50.30 74.00 -23.70 | peak H
>1%0 10380.000 15.50 35.13 50.63 74.00 -23.37 | peak \Y
15570.000 54.05 -2.28 51.77 74.00 -22.23 | peak Vv
10460.000 15.88 33.22 49.10 74.00 -24.90 | peak H
5230 15690.000 54.44 -4.41 50.03 74.00 -23.97 | peak H
— 10460.000 15.88 34.80 50.68 74.00 -23.32 | peak V
15690.000 54.44 -2.98 51.46 74.00 -22.54 | peak V
11510.000 48.44 1.37 49.81 74.00 -24.19 | peak H
5755 17265.000 58.36 -7.83 50.53 74.00 -23.47 | peak H
11510.000 48.44 2.65 51.09 74.00 -22.91 | peak Vv
17265.000 58.36 -6.67 51.69 74.00 -22.31 | peak Vv
11590.000 48.53 1.71 50.24 74.00 -23.76 | peak H
5795 17385.000 59.15 -8.85 50.30 74.00 -23.70 | peak H
11590.000 48.53 3.39 51.92 74.00 -22.08 | peak V
17385.000 59.15 -7.71 51.44 74.00 -22.56 | peak V
L]
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Report No: SEDL1505113

Engineer : Wind

Site : EMC Lab AC 102

Time : 2015-07-18

Limit : FCC_15_03M_PK

Margin : 6

EUT : PA5238U-1PRP

Probe :

VERTICAL/ HORIZONTAL

Power : AC 120V/60Hz

Note : Transmit by 802.11 ac (40MHz)

CH | Frequency | Factor | Reading Level Limit Margin | Det. | AntPol.
(MHz) (dB/m) | (dBuV) | (dBuV/m) | (dBuV/m) [ (dB) HIV

10380.000 | 15.50 33.26 48.76 74.00 -25.24 | peak H

15570.000 | 54.05 -3.25 50.80 74.00 -23.20 | peak H

o190 10380.000 | 15.50 35.63 51.13 74.00 -22.87 | peak Vv

15570.000 | 54.05 -2.28 51.77 74.00 -22.23 | peak Vv

10460.000 | 15.88 33.22 49.10 74.00 -24.90 | peak H

5230 15690.000 | 54.44 -4.41 50.03 74.00 -23.97 | peak H

et 10460.000 | 15.88 35.80 51.68 74.00 -22.32 | peak V
15690.000 | 54.44 -2.48 51.96 74.00 -22.04 | peak V

11510.000 | 48.44 0.37 48.81 74.00 -25.19 | peak H

5755 17265.000 | 58.36 -8.33 50.03 74.00 -23.97 | peak H

11510.000 | 48.44 4.15 52.59 74.00 -21.41 | peak Vv

17265.000 | 58.36 -6.67 51.69 74.00 -22.31 | peak Vv

11590.000 | 48.53 0.71 49.24 74.00 -24.76 | peak H

5795 17385.000 | 59.15 -8.85 50.30 74.00 -23.70 | peak H

11590.000 | 48.53 3.89 52.42 74.00 -21.58 | peak \Y,

17385.000 | 59.15 -8.21 50.94 74.00 -23.06 | peak \Y,
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Report No: SEDL1505113

Engineer : Wind

Site : EMC Lab AC 102

Time : 2015-07-18

Limit : FCC_15_03M_PK

Margin : 6

EUT : PA5238U-1PRP

Probe : VERTICAL/ HORIZONTAL

Power : AC 120V/60Hz

Note : Transmit by 802.11 ac (80MHz)

CH Frequency | Factor | Reading Level Limit Margin | Det. | AntPol.
(MHz) (dB/m) | (dBuV) | (dBuV/m) | (dBuV/m) | (dB) HIV
10420.000 15.69 32.73 48.42 74.00 -25.58 | peak H
5210 15630.000 54.24 -3.24 51.00 74.00 -23.00 | peak H
P 10420.000 15.69 34.63 50.32 74.00 -23.68 | peak \%
15630.000 54.24 -2.15 52.09 74.00 -21.91 | peak \%
11550.000 48.49 0.62 49.11 74.00 -24.89 | peak H
17235.000 58.17 -7.39 50.78 74.00 -23.22 | peak H
>77o 11550.000 48.49 3.55 52.04 74.00 -21.96 | peak \%
17235.000 58.17 -7.30 50.87 74.00 -23.13 | peak \%
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or AVG
measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or AVG
measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
0
Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul 20,2015
Tel: 86-512-6917-5888 Fax: 86-512-6917-5666 Page No. 1 39 of 361



T,

o

CERPASS TECHNOLOGY (SUZHOU)CO., LTD

Report No: SEDL1505113

6. Occupied Bandwidth

6.1 Test Equipment

Instrument Manufacturer [Type No.  Serial No. Calibration Date  |Valid Date.
Spectrum Analyzer Agilent N9010A MY53400169 [2014.11.03 2016.11.03
Temperature/ Humidity Meter [Zhicheng ZC1-11 CEP-TH-003 [20155.03.31 2016.03.30

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the national or

international standards.

6.2 Test Setup

Spectrum Analyzer

=

'_ Attenuator EUT
D = . ..n: m—
e
| |
6.3 Test Limit
N/A
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6.4 Test Procedure

The EUT was tested according to KDB 789033 for compliance to FCC 47CFR 15.407 requirements.

Emission Bandwidth

Use a RBW = approximately 1% of the emission bandwidth.
Set the VBW > RBW
Detector = Peak.

Trace mode = max hold.

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed
until the RBW/EBW ratio is approximately 1%.

99% Occupied Bandwidth

Set center frequency to the nominal EUT channel center frequency.

Set span = 1.5 times to 5.0 times the OBW.

Set RBW =1 % to 5 % of the OBW.

Set VBW = 3 - RBW.

Video averaging is not permitted. Where practical, a sample detection and single sweep mode

shall be used. Otherwise, peak detection and max hold mode (until the trace stabilizes) shall be used.
o Use the 99 % power bandwidth function of the instrument (if available).

® If the instrument does not have a 99 % power bandwidth function, the trace data points are
recovered and directly summed in power units. The recovered amplitude data points, beginning at the
lowest frequency, are placed in a running sum until 0.5 % of the total is reached; that frequency is
recorded as the lower frequency. The process is repeated until 99.5 % of the total is reached; that
frequency is recorded as the upper frequency. The 99% occupied bandwidth is the difference between

these two frequencies.
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6.5 Test Result and Data

Test ltem Occupied Bandwidth

Test Mode

Transmit by 802.11a Ant 0

Test Date 2015-06-03

Frequency
(MHz)

Channel No.
(MHz)

Measurement Level

99% Occupied Bandwidth
(kHz)

Result

36 5180 20.01

16709 Pass

44 5220 19.98

16624 Pass

48 5240 19.94

16652 Pass

149 5745 20.06

16642 Pass

Channel 36 (5180MHz)

Channel 44 (5220MHz)

8 Agilent Spectrum Andlyze
RL SENSEINT] LGN AUTO | 03:18:05 P Jun 03,2015
Center Freq: 5180000000 GHz Radio Std: None

) Trig: Free Run AvglHold:>10110
#Atten: 20 dB Radio Device: BTS

v a ac
Center Freq 5.180000000 GHz

Ref Offset 2 dB
Ref 20.00 dBm

Span 30 MHz

#Res BW 240 kHz Sweep 1ms

#VBW 750 kHz
Occupied Bandwidth
16.709 MHz

Transmit Freq Error 408 Hz OBW Power 99.00 %
x dB Bandwidth 20.01 MHz xdB -26.00 dB

Total Power 19.1 dBm

s STATUS

5 Agilent Spectrum Anslyzer -
RL

SENSEINT] LIGNAUTO | 03:19:03 PM3un 03, 2015
Center Freq: 5.220000000 GHz Radio Std: None

1 3
Center Freq 5.2 AvglHold:>10110

Ref Offset 2 dB
Ref 20.00 dBm

W
i "

NWM’WWAM’NW

,w
e

ICenter 5.22 GHz

Span 30 MHz
“Res BW 240 kHz

#VBW 750 kHz Sweep 1ms)

Occupied Bandwidth
16.624 MHz

Transmit Freq Error 26.432 kHz OBW Power 99.00 %
x dB Bandwidth 19.98 MHz xdB -26.00 dB

Total Power 17.9 dBm

s STATUS

Channel 48 (5240MHz)

Channel 149 (5745MHz)

SENSEINT ALIGN AUTO | 03:20:06 PMJun 03, 2015
Center Freq: 6.240000000 GHz Radio Std: None Frequency

G0 Trig: FreeRun AvglHold:>10110

#FGainiLow | #Atten: 20 dB Radio Device: BTS

Ref Offset 2 dB

Ref 20.00 dBm

yd
P

Center 5.24 GHz

Res BW 240 kHz #VBW 750 kHz

Occupied Bandwidth
16.652 MHz

Transmit Freq Error 12.950 kHz OBW Power 99.00 %
x dB Bandwidth 19.94 MHz xdB -26.00 dB

Total Power 18.6 dBm

s sTATUS

B3 AgientSpectrum Anst |
il RL RF [ \LIGN AUTO n 03,
Center Freq 5.745000000 GHz

5.7 GHz Frequency
&) Trig: Free Run AvglHold:>10110

" #Atten: 20 dB

Ref Offset2 dB
Ref 20.00 dBm

Center Freq|

T U S R P 5745000000 GHz

.
) o
i

iCenter 5.745 GHz

Span 30 MHz)|/¥
f#Res BW 240 kHz

#VBW 750 kHz

Occupied Bandwidth Total Power 18.8 dBm

16.642 MHz

Transmit Freq Error -2.532 kHz
x dB Bandwidth 20.06 MHz xdB -26.00 dB

OBW Power 99.00 %

'sTATUS
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CERPASS TECHNOLOGY (SUZHOU)CO., LTD

Report No: SEDL1505113

Frequency Measurement Level 99% Occupied Bandwidth
Channel No. Result
(MHz) (MHz) (kHz)
157 5785 19.73 16661 Pass
165 5825 19.97 16689 Pass

Channel 157 (5785

MHz)

Channel 165 (5825MHz)

LIGN Al

UTO | 03:24:42 PMJun 03,2015

SENSEINT
Center Freq: 5785000000 GHz
Trig: Free Run AvglHold:>10110

" #Atten: 20 dB

#FGain:Low

Ref Offset 2 dB
Ref 20.00 dBm

(ALY .

ICenter 5.785 GHz

#Res BW 240 kHz #VBW 750 kHz

Occupied Bandwidth
16.661 MHz

Transmit Freq Error -5.335 kHz
x dB Bandwidth 19.73 MHz

Total Power

OBW Power
x dB

18.4 dBm

STATUS

Radio Std: None Frequency

Radio Device: BTS

1
‘\.%
N\"»V“FM.MW("\

CF Step’
Span 30 MHz||/Xy

3.000000 MHz|
Man
Sweep 1ms
Freq Offset|
0Hz,

99.00 %

-26.00 dB

—
5 Agilent Spectrum Anslyzer - Occupied BW

R Soo AC SENSEINT] LIGN AUTO
Center Freq: 5.825000000 GHz

03:25:19 PMJun 03, 2015

i RL LD
Center Freq 5.825000000 GHz

#FGain:Low

Trig: Free Run AvglHold:>10110
#Atten: 20 dB

Ref Offset 2 dB
Ref 20.00 dBm

B NP EERI v TV SN

ki

TN

ICenter 5.825 GHz

#Res BW 240 kHz #VBW 750 kHz

Occupied Bandwidth
16.689 MHz

Transmit Freq Error
x dB Bandwidth

Total Power

8.539 kHz
19.97 MHz

OBW Power
x dB

STATUS

18.6 dBm

Radio Std: None

Radio Device: BTS

CF Step’

3.000000 MHz|

Span 30 MHz||/X) Man!
Sweep 1ms

Freq Offset|
0Hz,

99.00 %
-26.00 dB

Cerpass Technology (Suzhou) Co., Ltd
Tel: 86-512-6917-5888 Fax: 86-512-691

7-5666
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CERPASS TECHNOLOGY (SUZHOU)CO., LTD Report No: SEDL1505113

Test ltem Occupied Bandwidth

Test Mode Transmit by 802.11n(20MHz) Ant 0

Test Date 2015-06-03

Frequency Measurement Level 99% Occupied Bandwidth
Channel No. Result

(MHz) (MHz) (kHz)

36 5180 20.58 17823 Pass

44 5220 20.31 17720 Pass

48 5240 2042 17738 Pass

149 5745 20.68 17741 Pass

Channel 36 (5180MHz) Channel 44 (5220MHz)

—
8 Agilent Spectrum Anclyzer 8 Agilent Spectrum Analyzer - Occupied BW.
RL 3 c SENSEINT] LIGN AUTO | 03:49:13 P Jun 03,2015 RL w508 i SENSEINT LIGN AUTO | 03:50:25 PM Jun 03,2015
Center Freq 5.180000000 GHz Center Freq: 5180000000 GHz Radio Std: None Center Freq 5.220000000 GHz Center Freq: 5.220000000 GHz Radio Std: None
o) Trig: Free Run ‘AvglHold:>10/10 o) Trig: FreeRun ‘AvglHold:>10/10
#FGain:Low __#Atten: 20 dB Radio Device: BTS HFGain:Low | #Atten: 20 dB Radio Device: BTS

Ref Offset 2 dB Ref Offset 2 dB
Ref 20.00 dBm v Ref 20.00 dBm

N N
PR N e WAt e |

\“‘%..WMM

CF Step’ CF Step’
3.000000 MHz| 3.000000 MHz|
B |Auto Man Center 5.22 GHz B |Auto Man
#Res BW 240 kHz #VBW 750 kHz Sweep 1ms #Res BW 240 kHz #VBW 750 kHz Sweep 1ms
Occupied Bandwidth Total Power 20.3 dBm FreqOffset Occupied Bandwidth Total Power 18.5 dBm Freq Offs

17.823 MHz 2 17.720 MHz 2

Transmit Freq Error 812 Hz OBW Power 99.00 % Transmit Freq Error 22.579 kHz OBW Power 99.00 %
x dB Bandwidth 20.58 MHz xdB -26.00 dB x dB Bandwidth 20.31 MHz xdB -26.00 dB

s STATUS s STATUS

Channel 48 (5240MHz) Channel 149 (5745MHz)

B Agient Spectum Analyzer B0 e~
i RL 03:51:48 P 03, 2015
Radio Std: None REEReEEY

o 1 — e ALGUATO_ ] 1645102111 2,215 [
C SENSE LIGH AU Radio Std: None
Center Freq: 5.240000000 GHz
Center Freq 5.240000000 GHz B Fres R ‘AvalHold:>10/10

AvglHold:>1010
#FGainiLow *__#Atten: 20 dB Radio Device: BTS

HFGainLow *_ #Atten: 30 dB Radio Device: BTS

Ref Offset 11 dB
Ref 30.00 dBm

Ref Offset 2 dB
Ref 20.00 dBm

Center Freq,
5.745000000 GHz|

/

e

e e e L SV

S
P
A

3.000000 MHz|
Center 5.745 GHz Span 30 MHz|[:\%} Man

H#Res BW 240 kHz #VBW 750 kHz Sweep 1ms

Occupied Bandwidth Total Power 18.4 dBm m
17.741 MHz

Transmit Freq Error 11.066 kHz OBW Power 99.00 %
x dB Bandwidth 20.68 MHz x dB -26.00 dB

Center 5.24 GHz Span 30 MHz
H#Res BW 240 kHz #VBW 750 kHz

Occupied Bandwidth Total Power

17.738 MHz
Transmit Freq Error 26.965 kHz OBW Power 99.00 %
x dB Bandwidth 20.42 MHz x dB -26.00 dB

o = s sTATUS
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~ CERPASS TECHNOLOGY (SUZHOU)CO., LTD

Report No: SEDL1505113

Frequency Measurement Level 99% Occupied Bandwidth
Channel No. Result
(MHz) (MHz) (kHz)
157 5785 20.26 17757 Pass
165 5825 20.26 17748 Pass

Channel 157 (5785MHz)

Channel 165 (5825MHz)

—

5 Agilent Spectrum Anslyzer - Occupied BW

R Soo AC LIGNAUTO | 10:46:15 AM May 26, 2015
Radio Std: None

i R w5 SENSE INT]
Center Freq 5.785000000 GHz Center Freq: 5785000000 GHz
50 Trig: Free Run AvglHold:>10/10

#IFGain:Low | #Atten: 30 dB Radio Device: BTS

Ref Offset 11 dB
Ref 30.00 dBm

e e Y

B

il}
My anl,

ICenter 5.785 GHz
#Res BW 240 kHz

Span 30 MHZ /Ay

#VBW 750 kHz Sweep 1ms

Occupied Bandwidth Total Power 18.1 dBm

17.757 MHz
13190kHz  OBW Power 99.00 %
2026 MHz  xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

s STATUS

i RL LD
Center Freq 5.825000000 GHz

s STATUS

—
5 Agilent Spectrum Anslyzer - Occupied BW
R S AC

LIGNAUTO | 10:46:43 AM May 26, 2015
Radio Std: None

SENSEINT]
Center Freq: 5825000000 GHz

50 Trig: Free Run AvglHold:>10110

HFGainiLow | #Atten: 30 dB Radio Device: BTS

Ref Offset 11 dB

Ref 30.00 dBm

ICenter 5.825 GHz
#Res BW 240 kHz

Span 30 MHZ|/Ay

#VBW 750 kHz Sweep 1ms)

Occupied Bandwidth Total Power 17.6 dBm

17.748 MHz
23216kHz  OBW Power 99.00 %
2026MHz  xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

Cerpass Technology (Suzhou) Co., Ltd
Tel: 86-512-6917-5888 Fax: 86-512-6917-5666
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CERPASS TECHNOLOGY (SUZHOU)CO., LTD Report No: SEDL1505113

Test ltem Occupied Bandwidth
Test Mode Transmit by 802.11n(40MHz) Ant 0
Test Date 2015-06-03

Frequency Measurement Level 99% Occupied Bandwidth
(MHz) (MHz) (kHz)

38 5190 39.91 36321 Pass

46 5230 39.42 36284 Pass

151 5755 39.63 36287 Pass

159 5795 39.91 36295 Pass

Channel No. Result

Channel 38 (5190MHz) Channel 46 (5230MHz)

—
0 Agient Spectrum Anshyzer 0 Agient Spectrum Anshyzer - Occupied BV
RL 3 c SENSEINT] LIGN AUTO | 04:51:41 Pt Jun 03, 2015 RL W Is0a i SENSEINT LIGN AUTO | 04:53:08 Pt Jun 03, 2015
Center Freq 5.190000000 GHz Center Freq: 5190000000 GHz Radio Std: None Frequency Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz Radio Std: None
G Trig: FreeRun AvglHold:>10110 G Trig: FreeRun AvglHold:>10110
#FGain:Low __#Atten: 20 dB Radio Device: BTS HFGain:Low | #Atten: 20 dB Radio Device: BTS

Ref Offset 2 dB

Ref Offset 2 dB
Ref 20.00 dBm

Ref 20.00 dBm

Center Freq|

5190000000 GHz e | e
W

i

4'”‘1&\!‘%1‘%1»

CF Step’
6.000000 MHz| 6.000000 MHz|

Center 5.19 GHz Span 60 MHz, Center 5.23 GHz Span 60 MHz /ey Man
#Res BW 470 kHz #VBW 1.5 MHz

Sweep 1ms H#Res BW 470 kHz #VBW 1.5 MHz Sweep 1ms
Occupied Bandwidth Total Power 17.6 dBm FreqOffset| Occupied Bandwidth Total Power 17.4 dBm FreqOffset|
0Hz, 0Hz,
36.321 MHz 36.284 MHz
Transmit Freq Error 15.779 kHz OBW Power 99.00 % Transmit Freq Error 27.429 kHz OBW Power 99.00 %
x dB Bandwidth 39.91 MHz xdB -26.00 dB x dB Bandwidth 39.42 MHz xdB -26.00 dB

s STATUS s STATUS

Channel 151(5755MHz) Channel 159 (5795MHz)

B Agient Spectum Analyzer B0 e~
i RL 1L08:57 AM May 26, 2015
Radio Std: None REEReEEY

B gilent Spectr =
0 AL C I i ALIGN AU 11:10:43 AW May 26, 2015
Center Freq 5.79 er 795000000 GHz Radio Std: None Frequency
G Trig: FreeRun AvglHold:>10/10
#FGain:Low __#Atten: 30 dB Radio Device: BTS

7 o SENSE.INT ALIGN AU
Center Freg: 56.765000000 GHz

Center Freq 5.755000000 GHz R avalliaid:> 1010

#FGainiLow | #Atten: 30 dB Radio Device: BTS

Ref Offset 11 dB

Ref Offset 11 dB.
Ref 30.00 dBm

Ref 30.00 dBm

Center Freq|
5.795000000 GHz|

A
sttt

CF Step
6.000000 MHz

Center 5.755 GHz Auto Man

H#Res BW 470 kHz #VBW 1.5 MHz

ICenter 5.795 GHz Span 60 MHz|
#Res BW 470 kHz #VBW 1.5 MHz Sweep 1ms

Occupied Bandwidth Total Power 17.0 dBm

36.287 MHz

Occupied Bandwidth Total Power 17.9 dBm
36.295 MHz

Transmit Freq Error -3.296 kHz OBW Power 99.00 %

x dB Bandwidth 39.91 MHz x dB -26.00 dB

Transmit Freq Error 23.890 kHz OBW Power 99.00 %
x dB Bandwidth 39.63 MHz xdB -26.00 dB

sTATUS o

L]
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CERPASS TECHNOLOGY (SUZHOU)CO., LTD

Report No: SEDL1505113

Test Item

Occupied Bandwidth

Test Mode

Transmit by 802.11ac(20MHz) Ant 0

Test Date

2015-06-03

Frequency Measurement Level 99% Occupied Bandwidth
Channel No. Result
(MHz) (MHz) (kHz)
36 5180 20.49 17778 Pass
44 5220 20.43 17720 Pass
48 5240 20.58 17789 Pass
149 5745 20.32 17745 Pass

Channel 36 (5180MHz)

Channel 44 (5220MHz)

B gicnt Spectrum Anslyzr- Occupied BW.

o | o e

Ref Offset 2 dB
Ref 20.00 dBm

Center 5.7 GHz
H#Res BW 240 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

i RC W Ts0a i
Center Freq 5.700000000 GHz

#FGain:Low

G Trig: Free Run
#Atten: 20 dB

SENSEINT
Center Freq: 5.700000000 GHz
AvglHold:>10/10

B e e LV PR VAVP VP

#VBW 750 kHz

Total Power

17.778 MHz
25.315 kHz
2049MHz  xdB -26.00 dB

OBW Power 99.00 %

sTATUS

ALIGN AUTO | 04:25:48 PMJun 03,2015
Radio Std: None

Radio Device: BTS

Frequency

o | o e

B gicnt Spectrum Anslyzr- Occupied BW.

SENSEINT
Center Freq: 5.220000000 GHz

i RC W Ts0a i
Center Freg 5.220000000 GHz G0 Trig: FreeRun AvglHold:>10/10

#FGain:Low | #Atten: 20 dB

Ref Offset 2 dB
Ref 20.00 dBm

T L B

Center 5.22 GHz

H#Res BW 240 kHz #VBW 750 kHz

Occupied Bandwidth Total Power
17.720 MHz
25.749 kHz OBW Power 99.00 %

20.43 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

s sTATUS

Radio Device: BTS

ALIGN AUTO | 04:26:35 PMJun 03,2015
Radio Std: None

Frequency

CF Step
3.000000 MHz
Span 30 MHzJ/ 1%y Man

Channel 48 (5240MHz)

Channel 149 (5745MHz)

B gicnt Spectrum Anslyzr- Occupied BW.

Ref Offset 2 dB
Ref 20.00 dBm

Center 5.24 GHz
H#Res BW 240 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

i RC W Isoa i
Center Freq 5.240000000 GHz

#FGain:Low

SENSEINT
Center Freq: 5.240000000 GHz

G Trig: Free Run AvglHold:>10/10
#Atten: 20 dB

e R Tt

#VBW 750 kHz

Total Power

17.789 MHz
28.799 kHz
2058MHz  xdB -26.00 dB

OBW Power 99.00 %

sTATUS

ALIGN AUTO | 04:25:48 PMJun 03,2015
Radio Std: None

Radio Device: BTS

—
B " Occupied W

BN

ALIGN AUTO | 04:44:23 PiJun 03,2015

T T
5.745000000 GHz H:
AvglHold:>10/10

Radio Device: BTS

Ref Offset 2 dB
Ref 20.00 dBm

et b gt

y;

A
f

,,.MIWW f

Center 5.745 GHz

H#Res BW 240 kHz #VBW 750 kHz

Occupied Bandwidth Total Power 18.1 dBm
17.745 MHz

12177 kHz OBW Power 99.00 %
20.32 MHz xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

usa. ‘sTATUS

Radio Std: None

Frequency

CenterFreq
5745000000 GHz

Span 30 MHzJ/:0%y
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~ CERPASS TECHNOLOGY (SUZHOU)CO., LTD

Report No: SEDL1505113

Frequency Measurement Level 99% Occupied Bandwidth
Channel No. Result
(MHz) (MHz) (kHz)
157 5785 20.23 17733 Pass
165 5825 20.47 17743 Pass

Channel 157 (5785MHz)

Channel 165 (5825MHz)

—
5 Agilent Spectrum Anslyzer - Occupied BW
R S AC

LIGNAUTO | 04:45:35 PM3un 03, 2015
Radio Std: None

i R w5 SENSE INT]
Center Freq 5.785000000 GHz Center Freq: 5785000000 GHz
50 Trig: Free Run AvglHold:>10/10

#IFGain:Low | #Atten: 20 dB Radio Device: BTS

Ref Offset 2 dB
Ref 20.00 dBm

ICenter 5.785 GHz
#Res BW 240 kHz

Span 30 MHZ /Ay

#VBW 750 kHz Sweep 1ms

Occupied Bandwidth Total Power 18.1 dBm

17.733 MHz
15385kHz  OBW Power 99.00 %
2023MHz  xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

s STATUS

—
5 Agilent Spectrum Anslyzer - Occupied BW e )
R S AC LIGNAUTO | 04:24:55 PM3un 03, 2015

Radio Std: None Frequency

SENSEINT]
Center Freq: 5.825000000 GHz

i RL LD
Center Freq 5.825000000 GHz e!

50 Trig: Free Run AvglHold:>10110

HFGain:Low | #Atten: 20 dB Radio Device: BTS

Ref Offset 2 dB
Ref 20.00 dBm

i
4
T

Ak

ICenter 5.825 GHz

#Res BW 240 kHz #VBW 750 kHz

Occupied Bandwidth Total Power 18.8 dBm

17.743 MHz
20470kHz  OBW Power 99.00 %
2047MHz  xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

s STATUS

Cerpass Technology (Suzhou) Co., Ltd
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CERPASS TECHNOLOGY (SUZHOU)CO., LTD

Report No: SEDL1505113

Test ltem Occupied Bandwidth

Test Mode

Transmit by 802.11ac(40MHz) Ant O

Test Date 2015-06-03

Frequency Measurement Level 99% Occupied Bandwidth
Channel No. Result
(MHz) (MHz) (kHz)
38 5190 39.59 36270 Pass
46 5230 40.07 36292 Pass
151 5755 39.57 36295 Pass
159 5795 39.45 36309 Pass

Channel 38 (5190MHz)

Channel 46 (5230MHz)

B Agicnt Spectrum Ansyzes

|
Frequency

SENSE.INT ALIGNAUTO | 04:52:20 PM1un 03,2015
Center Freq: 5180000000 GHz Radio Std: None
G0 Trig: FreeRun AvglHold:>10/10

#Atten: 20 dB

i RC R AC
Center Freq 5.190000000 GHz
#FGain:Low Radio Device: BTS

Ref Offset 2 dB
Ref 20.00 dBm

ngmj\hl.,u"‘y‘

Center 5.19 GHz
H#Res BW 470 kHz

CF Step
6.000000 MHz
Span 60 MHzJ/ 1% Man

16.7 dBm

#VBW 1.5 MHz
Occupied Bandwidth Total Power
36.270 MHz

8.112 kHz OBW Power
39.59 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

s sTATUS

|
Frequency

B Agient Spectrum Andyze -

SENSE.INT ALIGN AUTO | 04:53:52 PM1un 03,2015
Center Freq: 5.230000000 GHz Radio Std: None
G0 Trig: FreeRun AvglHold:>10/10

#Atten: 20 dB

RL R 508 AC
Center Freq 5.230000000 GHz
#FGain:Low Radio Device: BTS

Ref Offset 2 dB
Ref 20.00 dBm

e B
f
W‘-\N“’W‘“}f

Center 5.23 GHz

Span 60 MHz
H#Res BW 470 kHz

#VBW 1.5 MHz

Occupied Bandwidth Total Power
36.292 MHz
16.176 kHz OBW Power

40.07 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

Juss File <PICTURE.PNG> saved staTUS

Channel 151 (5755MHz)

Channel 159(5795MHz)

GNAUTO | 05:07:50 PHJun 03,2015

SENSEINT AL
Center Freq: 6765000000 GHz Radio Std: None Frequency

G Trig: FreeR AvglHold:>10110
#IFGain:Low #Atten: 20 dB Radio Device: BTS
Ref Offset 2 dB

Ref 20.00 dBm

Center 5.755 GHz

Span 60 MHz
H#Res BW 470 kHz

#VBW 1.5 MHz
Occupied Bandwidth Total Power
36.295 MHz

6.058 kHz OBW Power
39.57 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

s sTATUS

[

Frequency

B Agient pectrum Anabzer - Oce
®

il [ AIGNAUTO | 050835 PMIun 03,2015
795000000 GHz Radio Std: None
AvglHold:>10110

X % 502 i
Center Freq 5.795000000 GHz er
o Trig: Free

AFGainiLow " _#Atten: 20 08 Radio Device: BTS

Ref Offset 2 dB
Ref 20.00 dBm

CenterFreq

5.795000000 GHz|
rmA.umw«»MNm.a.\\v,,mwu,wwwumm...W

/

g

Center 5.795 GHz

Span 60 MHz|
H#Res BW 470 kHz

#VBW 1.5 MHz
Occupied Bandwidth
36.309 MHz

20.227 kHz OBW Power
39.45 MHz xdB

Total Power 16.5 dBm

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

usa. ‘sTATUS
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~ CERPASS TECHNOLOGY (SUZHOU)CO., LTD

Report No: SEDL1505113

Test ltem Occupied Bandwidth

Test Mode Transmit by 802.11ac(80MHz) Ant 0

Test Date 2015-06-03

Frequency Measurement Level 99% Occupied Bandwidth
Channel No. Result
(MHz) (MHz) (kHz)

42 5210 81.59 75736 Pass
155 5775 82.25 75915 Pass

Channel 42 (5210MHz)

Channel 155 (5775MHz)

¥ Agilent Spectrum Ancl
R ] GN AUTO
5.210000000 GHz
AvglHold:>10110

05:40:19 PH Jun 03, 2015
Radio Std: None

i RL [
Center Freq 5.21

Ref Offset 2 dB
Ref 20.00 dBm

CF Step’

#VBW 3 MHz

Occupied Bandwidth Total Power 16.7 dBm

75.736 MHz
52453kHz  OBW Power 99.00 %
81.59 MHz  xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

0 Agient Spectrum Anshyzer - Occupied BV
3 5 SENT] N AUTO

q: 5.775000000 GHz

Run AvglHold:>10110

11:16:32 AM May 26, 2015
Radio Std: None

i RL w1502 i
Center Freq 5.775000000 GHz

Ref Offset 11 dB
div Ref 30.00 dBm

CF Step’

ICenter 5.775 GHz

H#Res BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power 18.1 dBm

75.915 MHz
58.624kHz ~ OBW Power 99.00 %
8225MHz  xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

Cerpass Technology (Suzhou) Co., Ltd
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CERPASS TECHNOLOGY (SUZHOU)CO., LTD

Report No: SEDL1505113

Test Item

Occupied Bandwidth

Test Mode

Transmit by 802.11a Ant 1

Test Date

2015-06-29

Channel No.

Frequency Measurement Level 99% Occupied Bandwidth
(MHz) (MHz) (kHz)

Result

36

5180 20.01 16730 Pass

44

5220 20.03 16689 Pass

48

5240 19.91 16640 Pass

149

5745 20.13 16714 Pass

Channel 36 (5180MHz)

Channel 44 (5220MHz)

I8 Agilent Spectrum Anslyzer
R 3

. R S
Center Freq 5.180000000 GHz

Ref Offset 2 dB
Ref 20.00 dBm

#Res BW 240 kHz

Occupied Bandwidth

HFGain:Low | #Atten: 20 dB Radio Device: BTS

0Hz
16.730 MHz
Transmit Freq Eror ~ -16.839kHz ~ OBW Power 99.00 %
x dB Bandwidth 2001MHz  xdB -26.00 dB

—
5 Agilent Spectrum Anslyzer - Occupied BW
RL F 500 AC

LIGNAUTO | 03:27:34 PM1un 03, 2015

LIGNAUTO | 03:28:12PM3un 03, 2015

SENSEINT]
Center Freq: 5.180000000 GHz Radio Std: None
ig: Free Run

; SENSEINT
Center Freq 5.220000000 GHz Center Freq: 5.220000000 GHz Radio Std: None
AvglHold:>10110 ig: Free Run

Ref Offset 2 dB
Ref 20.00 dBm

3.000000 MHz
Span 30 MHz /ey Man Center 5.22 GHz
#VBW 750 kHz Sweep 1ms #Res BW 240 kHz

Total Power 19.1 dBm FreqOffset Occupied Bandwidth

16.689 MHz

Transmit Freq Error 9.047 kHz
x dB Bandwidth 20.03 MHz

STATUS

AvglHold:>10110

HFGain:Low | #Atten: 20 dB Radio Device: BTS

B e LRI

\
I"U’MMWVW

CF Step’
3.000000 MHz|
Span 30 MHz /%) Man!
#VBW 750 kHz Sweep 1ms
Total Power 18.7 dBm Freq Offs
0Hz,

OBW Power 99.00 %
xdB -26.00 dB

STATUS

Channel 48 (5240MHz)

Channel 149 (5745MHz)

B Agicnt Spectrum Ansyzes B
g

R M
Center Freq 5.240000000 GHz

Ref Offset 2 dB
Ref 20.00 dBm

Center 5.24 GHz
H#Res BW 240 kHz

Occupied Bandwidth

G Trig: FreeR
#FGain:Low | #Atten: 20 dB Radio Device: BTS

PR mewwvwm»v\'!w«www»k»l\gw»w

16.640 MHz

Transmit Freq Error 24.351 kHz OBW Power 99.00 %
x dB Bandwidth 19.91 MHz xdB -26.00 dB

o] & fu)

SENSEINT ALIGN AV 03:28:44 PHJun 03, 2015

Center Freq: 5.240000000 GHz Radio Std: None Frequency
un AvglHold:>10110

Ref Offset2 dB
Ref 20.00 dBm

ek

CF Step
3.000000 MHz "
Span 30 MHz /X% Man iCenter 5.745 GHz
#VBW 750 kHz #Res BW 240 kHz

Total Power Occupied Bandwidth

16.714 MHz

Transmit Freq Error -1.658 kHz

x dB Bandwidth 20.13 MHz

sTATUS

i
Center Freq: 5.745000000 GHz

ALIGN AJTO | 03:33:47 PMJun 03, 2015
H: Radio Std: None Frequency
AvglHold:>10110

HEGainLow *_ #Atten: 20 dB Radio Device: BTS

Center Freq|
5745000000 GHz,

Span 30 MHzJXT2Y
#VBW 750 kHz

Total Power 18.5 dBm

OBW Power 99.00 %
x dB -26.00 dB
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Report No: SEDL1505113

Frequency Measurement Level 99% Occupied Bandwidth
Channel No. Result
(MHz) (MHz) (kHz)
157 5785 20.16 16639 Pass
165 5825 19.89 16699 Pass

Channel 157 (5785MHz)

Channel 165 (5825MHz)

—

5 Agilent Spectrum Anslyzer - Occupied BW

R Soo AC LIGNAUTO | 03:34:19 PMun 03, 2015
Radio Std: None

i R w5 SENSE INT]
Center Freq 5.785000000 GHz Center Freq: 5785000000 GHz
50 Trig: Free Run AvglHold:>10/10

#IFGain:Low | #Atten: 20 dB Radio Device: BTS

Ref Offset 2 dB
Ref 20.00 dBm

AV
J“JIWWW\H ,ﬂ'

ICenter 5.785 GHz
#Res BW 240 kHz

Span 30 MHZ /Ay

#VBW 750 kHz Sweep 1ms

Occupied Bandwidth Total Power 18.2 dBm
16.639 MHz

-12.186 kHz OBW Power 99.00 %
20.16 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

s STATUS

—

5 Agilent Spectrum Anslyzer - Occupied BW

R Soo AC LIGNAUTO | 03:34:43 PM3un 03, 2015
Radio Std: None

i R w5 SENSE INT]
Center Freq 5.825000000 GHz Center Freq: 5825000000 GHz
50 Trig: Free Run AvglHold:>10/10

#IFGain:Low | #Atten: 20 dB

Ref Offset 2 dB
Ref 20.00 dBm

\
e

ICenter 5.825 GHz
#Res BW 240 kHz

Span 30 MHZ|/Ay

#VBW 750 kHz Sweep 1ms)

Occupied Bandwidth Total Power 17.5 dBm
16.699 MHz

841 Hz OBW Power 99.00 %
19.89 MHz xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

s STATUS
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Report No: SEDL1505113

Test Item

Occupied Bandwidth

Test Mode

Transmit by 802.11n(20MHz) Ant 1

Test Date

2015-06-29

Frequency

Measurement Level

99% Occupied Bandwidth

Channel No.

(MHz)

(MHz)

(kHz)

Result

36

5180

20.29

17722

Pass

44

5220

20.55

17757

Pass

48

5240

2042

17743

Pass

149

5745

20.39

17747

Pass

Channel 36 (5180MHz) Channel 44 (5220MHz)

—
I8 Agilent Spectrum Anslyzer 5 Agilent Spectrum Anslyzer - Occupied BW
R 3 LIGNAUTO | 03:49:38 PM3un 03, 2015 RL F 509 AC
Radio Std: None

LIGNAUTO | 03:50:39 PM3un 03, 2015

Radio Std: None

1 ;
Center Freq 5.220000000 GHz

. R S
Center Freq 5.180000000 GHz

#FGain:Low

SENSEINT]
Center Freq: 5.180000000 GHz
ig: Free Run

SENSEINT]
Center Freq: 5.220000000 GHz
AvglHold:>10/10 ig: Free Run AvglHold:>10/10

" #Atten: 20 dB Radio Device: BTS " #Atten: 20 dB Radio Device: BTS

Ref Offset 2 dB
Ref 20.00 dBm

Ref Offset 2 dB
Ref 20.00 dBm

L LA L

e R

CF Step’

3.000000 MHz|

Span 30 MHz |/ Man
Sweep 1ms

CF Step’

3.000000 MHz|

Span 30 MHz |/ Man
Sweep 1ms

ICenter 5.22 GHz

#Res BW 240 kHz #VBW 750 kHz #Res BW 240 kHz #VBW 750 kHz

Occupied Bandwidth Total Power 18.6 dBm FreqOffset
17.722 MHz .
8.240 kHz
20.29 MHz

Occupied Bandwidth Total Power 19.2 dBm Freq Offs

17.757 MHz .
27.456 kHz
20.55 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

s STATUS

155 iFile <PICTURE.PNG> saved satus

Channel 48 (5240MHz) Channel 149 (5745MHz)

BN

Frequency

B Agicnt Spectrum Ansyzes B
g

=SR]
Frequency

ENSEINT] [
Center Freq; 5745000000 GHz
5 Trig: Free Run AvglHold:>10110
#Atten: 30 dB Radio Device: BTS

ALIGNAUTO 11 i May 26, 2015
Radio Std: None

03:51:59 PH Jun 03, 2015
Radio Std: None

7 o SENSEINT ALIGN AU
Center Freq: 5.240000000 GHz

Center Freq 5.240000000 GHz R avalliaid:> 1010

#FGainiLow | #Atten: 20 dB Radio Device: BTS

Ref Offset 11 dB
Ref 30.00 dBm

Ref Offset 2 dB
Ref 20.00 dBm

CenterFreq
5745000000 GHz

e LS N L

Center 5.24 GHz
H#Res BW 240 kHz

Occupied Bandwidth

#VBW 750 kHz

Total Power

17.743 MHz

Span 30 MHz

Center 5.745 GHz

H#Res BW 240 kHz #VBW 750 kHz

Occupied Bandwidth Total Power

17.747 MHz

19.3 dBm

21.785 kHz
20.42 MHz

OBW Power
xdB

518 Hz
20.39 MHz

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

sTATUS s ‘sTATUS

Juss File <PICTURE.PNG> saved
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Report No: SEDL1505113

Frequency Measurement Level 99% Occupied Bandwidth
Channel No. Result
(MHz) (MHz) (kHz)
157 5785 20.17 17721 Pass
165 5825 20.25 17722 Pass

Channel 157 (5785MHz)

Channel 165 (5825MHz)

—
5 Agilent Spectrum Anslyzer - Occupied BW
R S AC

LIGNAUTO | 11:01:01 AM May 26, 2015
Radio Std: None

i R w5 SENSE INT]
Center Freq 5.785000000 GHz Center Freq: 5785000000 GHz
50 Trig: Free Run AvglHold:>10/10

#IFGain:Low | #Atten: 30 dB Radio Device: BTS

Ref Offset 11 dB
Ref 30.00 dBm

ICenter 5.785 GHz
#Res BW 240 kHz

Span 30 MHZ /Ay

#VBW 750 kHz Sweep 1ms

Occupied Bandwidth Total Power 18.7 dBm

17.721 MHz
19.743kHz  OBW Power 99.00 %
2047MHz  xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

s STATUS

—
5 Agilent Spectrum Anslyzer - Occupied BW
R S AC

LIGNAUTO [ 11:00:22 AM May 26, 2015
Radio Std: None

i R w5 SENSE INT]
Center Freq 5.825000000 GHz Center Freq: 5825000000 GHz
50 Trig: Free Run AvglHold:>10/10

#IFGain:Low | #Atten: 30 dB Radio Device: BTS

Ref Offset 11 dB
Ref 30.00 dBm

ICenter 5.825 GHz
#Res BW 240 kHz

Span 30 MHZ|/Ay

#VBW 750 kHz Sweep 1ms)

Occupied Bandwidth Total Power 18.7 dBm

17.722 MHz
7.561kHz  OBW Power 99.00 %
2025MHz  xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

s STATUS
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Report No:

SEDL1505113

Test Item

Occupied Bandwidth

Test Mode

Transmit by 802.11n(40MHz) Ant 1

Test Date

2015-06-29

Channel No.

Frequency
(MHz)

Measurement Level

(MHz)

99% Occupied Bandwidth

(kHz)

Result

38

5190

39.91

36329

Pass

46

5230

39.77

36291

Pass

151

5755

39.77

36283

Pass

159

5795

39.76

36295

Pass

Channel 38 (5190MHz)

Channel 46 (5230MHz)

I8 Agilent Spectrum Anslyzer
R 3

. R S
Center Freq 5.190000000 GHz

Ref Offset 2 dB
Ref 20.00 dBm

ICenter 5.19 GHz
#Res BW 470 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

File <PICTURE.PNG> saved

#FGainiLow __#Atten: 20 dB

LIGN AUTO

04:52:03 PH Jun 03, 2015

SENSEINT]
Center Freq: 5.180000000 GHz
ig: Free Run AvglHold:>10110

#VBW 1.5 MHz

Total Power

36.329 MHz
11.907 kHz
39.91 MHz

OBW Power
x dB

Radio Std: None

Radio Device: BTS

Span 60 MHz
Sweep 1ms

18.0 dBm

99.00 %
-26.

00 dB

STATUS

Frequency

Center Freq|
5.190000000 GHz|

Freq Offset|
0Hz,

CF Step’
6.000000 MHz|
Auto Man:

—
5 Agilent Spectrum Anslyzer - Occupied BW
RL F 500 AC

1 ;
Center Freq 5.230000000 GHz

#FGain:Low

Ref Offset 2 dB
Ref 20.00 dBm

#Res BW 470 kHz

Occupied Bandwidth

LIGN AUTO

04:53:38 PH Jun 03, 2015

SENSEINT]
Center Freq: 5.230000000 GHz
ig: Free Run

H;
] AvglHold:>10110
#Atten: 20 dB

#VBW 1.5 MHz

Total Power

36.291 MHz

Transmit Freq Error
x dB Bandwidth

29.570
39.77

kHz
MHz

OBW Power
x dB

STATUS

17.2 dBm

Radio Std: None Frequency

Radio Device: BTS

Center Freq|
5230000000 GHz|

CF Step’

6.000000 MHz|
Span 60 MHZ|/Ay Man!

Sweep 1ms|

Freq Offset|
0Hz,

99.00 %
-26.00 dB

Channel 151(5755MHz)

Channel 159 (5795MHz)

B Agicnt Spectrum Ansyzes B
g

=SR]

R M
Center Freq 5.755000000 GHz

Ref Offset 11 dB
Ref 30.00 dBm

i

Center 5.755 GHz
H#Res BW 470 kHz

G Trig: FreeR
#FGain:Low | #Atten: 30 dB

SENSEINT ALIGN AU
Center Freq: 5.765000000 GHz
un AvglHold:>10/10

#VBW 1.5 MHz

11:11:51 AM May 26, 2015
Radio Std: None

Radio Device: BTS

Occupied Bandwidth
36.283 MHz

Total Power

Frequency

CF Step
6.000000 MHz
Auto Man

BW

G Trig: FreeR

#FGain:Low

Ref Offset 11 dB.
Ref 30.00 dBm

iCenter 5.795 GHz
#Res BW 470 kHz

ALIGN AUTO
Center Freq: 5.795000000 GHz
AvglHold:>10/10
#Atten: 30 dB.

#VBW 1.5 MHz

11:11:16 AM May 26, 2015
Radio Std: None

Radio Device: BTS

CF Step’

Span 60 MHzJX12Y
Sweep 1ms

Occupied Bandwidth
36.295 MHz

Total Power

16.6 dBm

Transmit Freq Error
x dB Bandwidth

19.156 kHz
39.77 MHz

OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

-11.490 kHz
39.76 MHz

OBW Power
xdB

99.00 %
-26.00 dB

s sTATUS
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CERPASS TECHNOLOGY (SUZHOU)CO., LTD

Report No: SEDL1505113

Test ltem Occupied Bandwidth

Test Mode

Transmit by 802.11ac(20MHz) Ant 1

Test Date 2015-06-03

Frequency
(MHZz)

Channel No.
(MHz)

Measurement Level

99% Occupied Bandwidth
(kHz)

Result

36 5180 20.49

17778 Pass

44 5200 20.37

17740 Pass

48 5240 20.37

17759 Pass

149 5745 20.48

17770 Pass

Channel 36 (5180MHz)

Channel 44 (5220MHz)

o | o e
Frequency

B gicn Spectrum Anslyzr - Occupied BW.

SENSEIN [ AIGNAUTO
Center Freq: 5180000000 GHz

) Trig: Free Run AvglHold:>10110
#Atten: 20 dB

04:26:02 P Jun 03, 2015

i RC ; 0o
Center Freq 5.180000000 GHz Radio Std: None
#FGain:Low Radio Device: BTS

Ref Offset 2 dB
Ref 20.00 dBm

B R R

iCenter 5.18 GHz

HRes BW 240 kHz #VBW 750 kHz

Occupied Bandwidth Total Power
17.778 MHz
25.315 kHz OBW Power
20.49 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

Juss File <PICTURE.PNG> saved staTUS

o | o e
Frequency

B gicnt Spectrum Anslyzr- Occupied BW.

SENSE.INT ALIGN AUTO ] 04:26:57 PM1un 03,2015
Center Freq: 5.220000000 GHz Radio Std: None
G0 Trig: FreeRun AvglHold:>10/10

#Atten: 20 dB

i RC W Ts0a i
Center Freq 5.220000000 GHz

#FGain:Low Radio Device: BTS

Ref Offset 2 dB
Ref 20.00 dBm

\\
*""dmh i

CF Step

3.000000 MHz

Span 30 MHzJ/ 1%y Man
Sweep 1ms

Center 5.22 GHz

H#Res BW 240 kHz #VBW 750 kHz

Occupied Bandwidth Total Power Freq Offs

OH:

17.740 MHz .
21.152 kHz OBW Power 99.00 %

20.37 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

Juss File <PICTURE.PNG> saved staTUS

Channel 48 (5240MHz)

Channel 149 (5745MHz)

o & e
Frequency

85 gicnt Spectrum Anayzer - Occupied BW

ALIGN AUTO | 04:30:09 PMJun 03,2015

g 7L ; S0 A
Center Freq 5.240000000 GHz Radio Std: None

#FGain:Low

iz
AvglHold:>10110

#Atten: 20 dB Radio Device: BTS

Ref Offset 2 dB
Ref 20.00 dBm

Center Freq|
e ',u.«ww«.‘..muwwum.[ 5240000000 GHz
)

\

S

‘l
{
[
|
{
|

iCenter 5.24 GHz

#Res BW 240 kHz #VBW 750 kHz

Occupied Bandwidth Total Power
17.759 MHz
22.047 kHz OBW Power
20.37 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

usc sTATUS

[N

Frequency

Center Freq|
5745000000 GHz|

B Agitent Spectrum Anyzer - Oc
g yzer
q AL R

LIGNAUTO | 04:44:56 PMJun 03, 2015
Radio Std: None

Center Freq 5.745000000 GHz Center Freq: 5745000000 GHz
5 Trig: Free Run AvglHold:>10/10

=
#IFGain:Low __#Atten: 20 dB Radio Device: BTS

Ref Offset2 dB
Ref 20.00 dBm

e NNV
/ KN
g L

CF Step'
3000000 MHz
Span 30 MHzJ/ 1Y Man

#Res BW 240 kHz #VBW 750 kHz Sweep 1ms|

Occupied Bandwidth Total Power 18.8 dBm

17.770 MHz
7.378 kHz OBW Power
20.48 MHz xdB

Freq Offset|
0Hz,

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

uss | i File <PICTURE.PNG> saved STATUS
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Report No: SEDL1505113

Frequency Measurement Level 99% Occupied Bandwidth
Channel No. Result
(MHz) (MHz) (kHz)
157 5785 20.58 17742 Pass
165 5825 20.45 17773 Pass

Channel 157 (5785MHz)

Channel 165 (5825MHz)

—

5 Agilent Spectrum Anslyzer - Occupied BW

R Soo AC LIGNAUTO | 04:45:58 PM3un 03, 2015
Radio Std: None

i RL R 150 SENSEINT]
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Frequency
50 Trig: Free Run AvglHold:>10110

#IFGain:Low | #Atten: 20 dB Radio Device: BTS

Ref Offset 2 dB
Ref 20.00 dBm

i wmwf’"

ICenter 5.785 GHz
#Res BW 240 kHz

Span 30 MHZ /Ay
#VBW 750 kHz

Occupied Bandwidth Total Power 18.8 dBm

17.742 MHz
10.761kHz  OBW Power 99.00 %
2058MHz  xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

155 iFile <PICTURE.PNG> saved satus

B

—
5 Agilent Spectrum Anslyzer - Occupied BW
R S AC

LIGNAUTO | 04:25:24 PM3un 03, 2015
Radio Std: None

i R w5 SENSE INT]
Center Freq 5.825000000 GHz Center Freq: 5825000000 GHz
50 Trig: Free Run AvglHold:>10/10

#IFGain:Low | #Atten: 20 dB

Ref Offset 2 dB
Ref 20.00 dBm

ICenter 5.825 GHz
#Res BW 240 kHz

Span 30 MHZ|/Ay

#VBW 750 kHz Sweep 1ms)

Occupied Bandwidth Total Power 19.0 dBm

17.773 MHz
26.916kHz  OBW Power 99.00 %
2045MHz  xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

155 iFile <PICTURE.PNG> saved satus
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Report No: SEDL1505113

Test Item

Occupied Bandwidth

Test Mode

Transmit by 802.11ac(40MHz) Ant 1

Test Date

2015-06-03

Frequency Measurement Level 99% Occupied Bandwidth
Channel No. Result
(MHz) (MHz) (kHz)
38 5190 39.80 36308 Pass
46 5230 39.44 36330 Pass
151 5755 39.74 36294 Pass
159 5795 39.48 36279 Pass

Channel 38 (5190MHz)

Channel 46 (5230MHz)

B gicnt Spectrum Anslyzr- Occupied BW.

o | o e
Frequency

ALIGN AUTO | 04:52:35 PMJun 03,2015

SENSE.INT
Center Freq: 5180000000 GHz Radio Std: None
G Trig: Free Run AvglHold:>10/10

e Radio Device: BTS

i RC W Ts0a i
Center Freq 5.190000000 GHz
#FGainiLow *__#Atten: 20 dB

Ref Offset 2 dB
Ref 20.00 dBm

,,w»h-mxu;u,»«nwkmﬂ"v‘vﬁvmmw~wwﬂ'm’*‘v—|w
\
§,
%
o

Center 5.19 GHz

Span 60 MHz
H#Res BW 470 kHz

#VBW 1.5 MHz
Occupied Bandwidth

36.308 MHz
10.842 kHz
39.80 MHz

Total Power 17.8 dBm

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB

99.00 %
-26.00 dB

Juss File <PICTURE.PNG> saved

sTATUS

B gicnt Spectrum Anslyzr- Occupied BW.

o | o e

RL W Is0a i
Center Freq 5.230000000 GHz
#EGainiLow

Ref Offset 2 dB
Ref 20.00 dBm

Center 5.23 GHz
H#Res BW 470 kHz

Occupied Bandwidth
36.330 MHz

30.976 kHz
39.44 MHz

Transmit Freq Error
x dB Bandwidth

SENSE.INT
Center Freq: 5.230000000 GHz

G Trig: Free Run
#Atten: 20 dB

#VBW 1.5 MHz

Total Power

OBW Power
xdB

ALIGN AUTO

04:54:08 P Jun 03, 2015

Radio Std: None Frequency

AvglHold:>10/10

Radio Device: BTS

Span 60 MHz
Sweep 1ms

17.3 dBm

99.00 %
-26.00 dB

sTATUS

Channel 151 (5755MHz)

Channel 159(5795MHz)

B AgientSpectrum Analyzer - Occupied BW [~

Frequency

ALIGN AUTO

05:08:12 PH Jun 03, 2015

SENSEINT
Center Freq: 5.765000000 GHz Radio Std: None

i RC W Is0a i
Center Freg 5.755000000 GHz G0 Trig: FreeRun AvglHold:>10/10

#FGain:Low | #Atten: 20 dB Radio Device: BTS

Ref Offset 2 dB
Ref 20.00 dBm

e ,_._Ma.m....ﬂ\” A

Center 5.755 GHz

H#Res BW 470 kHz #VBW 1.5 MHz

Occupied Bandwidth
36.294 MHz

15.160 kHz
39.74 MHz

Total Power 17.8 dBm

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB

99.00 %
-26.00 dB

Juss File <PICTURE.PNG> saved

sTATUS

85 gient Specirum Anayzer - Occupied BW

EE=

0 AL S0 Ac
Center Freq 5.795000000 GHz
#eGaintow ~

Ref Offset2 dB
Ref 20.00 dBm

iCenter 5.795 GHz
#Res BW 470 kHz
Occupied Bandwidth
36.279 MHz
-2.619 kHz
39.48 MHz

Transmit Freq Error
x dB Bandwidth

s i File <PICTURE.PNG> saved

Center Freq: 6795000000 GHz
5 Trig: Free R
#Atten: 20 dB

#VBW 1.5 MHz

Total Power

OBW Power
xdB

ALIGN AUTO__| 05:08:49 PHJun 03,2015

Radio Std: None Frequency

AvglHold:>10/10

Radio Device: BTS

Center Freq|
5795000000 GHz|

17.5 dBm

99.00 %
-26.00 dB

‘sTATUS

Cerpass Technology (Suzhou) Co., Ltd
Tel: 86-512-6917-5888 Fax: 86-512-6917-5666

Issued Date

Page No.

: Jul 20,2015
. 58 of 361




